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The result shown in this test report refer only to the sample(s) tested unless
otherwise stated.
This test results were applied only to the test methods required by the standard.
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REVISION HISTORY

The revision history for this test report is shown in table.

Revision No. Date of Issue Description

0 Feb. 14, 2024 Initial Release

Notice

Content

The results shown in this test report only apply to the sample(s), as received, provided by the applicant, unless
otherwise stated.

The test results have only been applied with the test methods required by the standard(s).

The laboratory is not accredited for the test results marked *.

Information provided by the applicant is marked **.

Test results provided by external providers are marked ***,

When confirmation of authenticity of this test report is required, please contact www.hct.co.kr

The test results in this test report are not associated with the ((KS Q) ISO/IEC 17025) accreditation by KOLAS
(Korea Laboratory Accreditation Scheme) / A2LA (American Association for Laboratory Accreditation) that
are under the ILAC (International Laboratory Accreditation Cooperation) Mutual Recognition Agreement
(MRA).

F-TP22-03 (Rev. 05) Page 3 of 72

The report shall not be (partly) reproduced except in full without approval of the laboratory



||
h—d Report No. HCT-SR-2402-FCO001

CONTENTS

1. Test Regulations 5
2. Test Location 5
3. Information of the EUT 6
4. Qutput Power Specifications 8
5. Manufacturer’s Accessory List 9
6. Introduction 1
7. Description of test equipment 12
8. SAR Measurement Procedure 15
9. Description of Test Position 17
10. RF Exposure Limits 19
11. System Verification 20
12. SAR Test Data Summary 22
13.SAR Test Considerations 24
14. Simultaneous SAR Analysis 27
15. Measurement Uncertainty 28
16. SAR Test Equipment 29
17. Conclusion 30
18. References 31
Appendix A. — Test Setup Photo 33
Appendix B. — SAR Test Plots 34
Appendix C. — Dipole Verification Plots 37
Appendix D. — SAR Tissue Characterization 40
Appendix E. — SAR System Validation 41
Appendix F. — Probe Calibration Data 42
Appendix G. — Dipole Calibration Data 66

F-TP22-03 (Rev. 05) Page 4 of 72

The report shall not be (partly) reproduced except in full without approval of the laboratory



-
h’d Report No. HCT-SR-2402-FC001

1. Test Regulations

The tests were performed according to the following regulations:

Test Standard IEEE Standard 1528-2013 & KDB procedures

- FCC KDB Publication 447498 DO1 General SAR Guidance v06

- FCC KDB Publication 865664 D01 SAR measurement 100 Mz to 6 GHz v01r04
- FCC KDB Publication 865664 D02 SAR Reporting v01r02

- FCC KDB Publication 643646 D01 SAR Test for PTT Radios v01r03

Test Method

2. Test Location

2.1 Test Laboratory

Company Name HCT Co., Ltd.

74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si,

Add
ress Gyeonggi-do, 17383 KOREA
Telephone 031-645-6300
Fax. 031-645-6401
F-TP22-03 (Rev. 05) Page 5 of 72
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3. Information of the EUT

3.1 General Information of the EUT

Report No. HCT-SR-2402-FC001

Model Name

NX-3210R-K3

Equipment Type

VHF DIGITAL TRANSCEIVER

FCCID

K44523700

Applicant

JVCKENWOOD Corporation

3.2 DUT description

F-TP22-03 (Rev. 05)
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3.3 Attestation of test result of device under test

Reported 1g SAR SAR (W/kg)
Band T Frequency Equipment Class
(o) Hand-held to face Body-Worn
VHF 150 ~ 174 TNF 0.85 2.63
Bluetooth 2402 ~ 2 480 FHSS 0.03 0.13
Simultaneous transmission analysis 0.87 276
Date(s) of Tests: Jan. 30, 2024 ~ Feb. 01, 2024
Note
1. The Duty Cycle of PTT was 50% applied.(VHF)
F-TP22-03 (Rev. 05) Page 7 of 72
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4. Output Power Specifications

This device operates using the following maximum output power specifications. SAR values were scaled to
the maximum allowed power to determine compliance per KDB publication 447498 DO1v06.

4.1 Maximum Qutput Power

VHF 150 Miz ~ 174 Mz 55W

Bluetooth 2402 Miz ~ 2480 Mz 2.5mwW
(VHF: Target 5W, Tolerance :-0.5 W, +0.5 W)

4.2 Output Average Conducted Power

421 VHF
150.05 Analog 9 36.75
158.05 Analog 10 36.58
166 Analog M 36.60
173.95 Analog 12 36.72

For FCC Band:

Per KDB 447498 D0O1v06 Page 7 section 6) pages 7-8, the number of channels required to be tested is as
follows.

F high = 174 MHz

F. =162 MHz

Flow= 150 MHz

N ¢ = Round {[100(f pign = f 1ow) / f1%° X (fc/ 100)%2} = Round {[100(174-150) / 162]°° X (162/100)%%} = 4
Therefore, for the frequency band from 150.05 MHz to 173.95 MHz, 4channels are required for testing.

F-TP22-03 (Rev. 05) Page 8 of 72
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4.2.2 Bluetooth Maximum Power

Report No. HCT-SR

-2402-FC00T1

Band

Frequency

Maximum Power

Bluetooth

2402 Mz ~ 2480 Mz

2.5 mW

5. Manufacturer’s Accessory List

Part Nol. Description AC-CF%ZOW Accessory
KRA-22M VHF Low Profile Helical Antenna (146-162 MHz) 1
KRA-22M?2 VHF Low Profile Helical Antenna (162-174 MHZz) 2
KRA-22M3 VHF Low Profile Helical Antenna (135-150 MHz) 3
KRA-26M VHF Helical Antenna (146-162 MHZz) 4
KRA-26M2 VHF Helical Antenna (162-174 MHz) 5
KRA-26M3 VHF Helical Antenna (135-150MHz) Antenna 6
KRA-41M VHF Stubby antenna (146-162 MHz) 7
KRA-41M2 VHF Stubby antenna (162-174 MHz) 8
KRA-41M3 VHF Stubby antenna (136-150 MHz) 9
KRA-25 High gain VHF helically loaded whip antenna (148-162 MHz) 10
KRA-28 Broad-band VHF helically loaded whip antenna (140-170 MHz) 11
KNB-L1 2000mAh Li-ion Battery 1
KNB-L2 2600mAh Li-ion Battery Batter 2
KNB-L3 3400mAh Li-ion Battery attery 3
KNB-L11 3900mAh Li-ion Battery 4
KBH-10 Belt Clip 1
KBH-11 Belt Clip Carrying 2
KLH-200K3 Leather Case (Full key) Accessories 3
KLH-201K3 Nylon Case (Full key) 4
KEP-1 3.5mm earphone 1
KHS-T1BL 2-wire mic w/earphone (Black) 2
KHS-12BL 3-wire mic w/earphone (Black, non TDMA) Mi h 3
KHS-14 Light Weight headset 'g% d?ges 4
KHS-15-BH Heavy-duty behind-the-headset (non TDMA) Accessories 5
KHS-15-OH Heavy-duty over-the-headset (hon TDMA) 6
KMC-70 Speaker Microphone 7
KMC-72 Speaker Microphone 8
* Note: Battery Dimensions
No. description Size (mm)
KNB-L1 2000mAh Li-ion Battery WHD 58 x 116.4 x 17.8
KNB-L2 2600mAh Li-ion Battery WHD 58 x 116.4 x 20.8
KNB-L3 3400mAh Li-ion Battery WHD 58 x 116.4 x 26.2
KNB-L11 3900mAh Li-ion Battery WHD 58 x 116.4 x 28.2
No. description L1 L2 L3 L1
KLH-200K3 Leather Case (Full key) N4 N4 N4 N4
KLH-201K3 Nylon Case (Full key) v v v v

This SAR report is the result of a change test for the addition of a battery Since the additional battery has
the biggest capacity of the battery, the Head Face SAR test were performed the Full SAR test and the body
worn SAR were evaluated under the thinnest battery.

F-TP22-03 (Rev. 05)
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Yes No No Yes No No Yes No No Yes Yes

Radio Body Test (Body-Worn)

1 No No No No
2 No No No No
3 No No No No
4 No No No No
5 No No No No
6 No No No No
7 Yes Yes Yes Yes
8 No No No No

* Manufacture’s disclosed accessory listing information provided by Kenwood corporation.
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6. Introduction

The FCC has adopted the guidelines for evaluating the environmental effects of radio frequency radiation in
ET Docket 93-62 on Aug. 6, 1996 to protect the public and workers from the potential hazards of RF emissions
due to FCC-regulated portable devices.

The safety limits used for the environmental evaluation measurements are based on the criteria published by
the American National Standards Institute (ANSI) for localized specific absorption rate (SAR) in IEEE/ANSI
(€95.1-1992 Standard for Safety Levels with Respect to Human Exposure to Radio Frequency Electromagnetic
Fields, 3 kHz to 300 GHz. 1992 by the Institute of Electrical and Electronics Engineers, Inc., New York 10017.
The measurement procedure described in IEEE/ANSI (C95.3-1992 Recommended Practice for the
Measurement of Potentially Hazardous Electromagnetic Fields - RF and Microwave is used for guidance in
measuring SAR due to the RF radiation exposure from the Equipment Under Test (EUT). These criteria for SAR
evaluation are similar to those recommended by the National Council on Radiation Protection and
Measurements (NCRP) in Biological Effects and Exposure Criteria for Radio Frequency Electromagnetic Fields,”
NCRP Report No. 86 NCRP, 1986, Bethesda, MD 20814. SAR is a measure of the rate of energy absorption
due to exposure to an RF transmitting source. SAR values have been related to threshold levels for potential
biological hazards.

SAR Definition

Specific Absorption Rate (SAR) is defined as the time derivative of the incremental electromagnetic energy
(dW) absorbed by (dissipated in) an incremental mass (dm) contained in a volume element (d Vj of a given
density (r). It is also defined as the rate of RF energy absorption per unit mass at a point in an absorbing
body.

SAR — d (dU)
~dt \ d

Figure 1. SAR Mathematical Equation
SAR is expressed in units of Watts per Kilogram (W/kg)

SAR = o E*/p

Where:
o = conductivity of the tissue-simulant material (S/m)
p = mass density of the tissue-simulant material (kg/m’)
E = Total RMS electric field strength (V/m)

NOTE: The primary factors that control rate of energy absorption were found to be the wavelength of the
incident field in relations to the dimensions and geometry of the irradiated organism, the orientation of the
organism in relation to the polarity of field vectors, the presence of reflecting surfaces, and whether conductive
contact is made by the organism with a ground plane.
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7. Description of test equipment

7.1 SAR MEASUREMENT SETUP

These measurements are performed using the DASY5 automated dosimetric assessment system. It is made
by Schmid & Partner Engineering AG (SPEAG) in Zurich, Switzerland. It consists of high precision robotics
system (Staubli), robot controller, Pentium Il computer, near-field probe, probe alignment sensor, and the
generic twin phantom containing the brain equivalent material. The robot is a six-axis industrial robot

performing precise movements to position the probe to the location (points) of maximum electromagnetic
field (EMF) (see Figure.2).

A cell controller system contains the power supply, robot controller, teach pendant (Joystick), and remote
control, is used to drive the robot motors. The PC with Windows XP or Windows 7 is working with SAR
Measurement system DASY5, A/D interface card, monitor, mouse, and keyboard. The Staubli Robot is
connected to the cell controller to allow software manipulation of the robot. A data acquisition electronic
(DAE) circuit performs the signal amplification, signal multiplexing, AD-conversion, offset measurements,
mechanical surface detection, collision detection, etc. is connected to the Electro-optical coupler (EOC). The
EOC performs the conversion from the optical into digital electric signal of the DAE and transfers data to the
PC plug-in card.

J |

T AEIN ¢

< /

T e I==I1\}
o

Figure 2. HCT SAR Lab. Test Measurement Set-up

The DAE consists of a highly sensitive electrometer-grade preamplifier with auto-zeroing, a channel and gain-
switching multiplexer, a fast 16 bit AD-converter and a command decoder and control logic unit. Transmission
to the PC-card is accomplished through an optical downlink for data and status information and an optical
uplink for commands and clock lines. The mechanical probe mounting device includes two different sensor
systems for frontal and sidewise probe contacts. They are also used for mechanical surface detection and
probe collision detection. The robot uses its own controller with a built in VME-bus computer. The system is
described in detail in.

F-TP22-03 (Rev. 05) Page 12 of 72
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7.2 ELI Phantom

Phantom for compliance testing of handheld and body-mounted wireless devices in the frequency range

of 30 Mz to 6 GHz. ELI is fully compatible with the IEC 62209-2 standard and all known tissue simulating
liquids. ELI has been optimized regarding its performance and can be integrated into our standard phantom
tables. A cover prevents evaporation of the liquid. Reference markings on the phantom allow installation of
the complete setup, including all predefined phantom positions and measurement grids, by teaching three
points. The phantom is compatible with all SPEAG diametric probes and dipoles.

Figure 6.1 ELI Phantom

Shell Thickness 2.0 £ 0.2mm
Filling Volume approx. 30 liters
Dimensions Major axis: 600 mm, Minor axis: 400 mm

7.3 Device Holder for Transmitters

Device Holder — Mounting Device

In combination with the SAM Phantom, the Mounting Device enables the rotation
of the mounted transmitter in spherical coordinates whereby the rotation points
is the ear opening. The devices can be easily, accurately, and repeatable
positioned according to the EN 50360:2001/A:2001 and FCC KDB specifications.
The device holder can be locked at different phantom locations (left head, right
head, flat phantom).

Note: A simulating human hand is not used due to the complex anatomical and
geometrical structure of the hand that may produced infinite number of
configurations. To produce the Worst-case condition (the hand absorbs antenna
output power), the hand is omitted during the tests.

F-TP22-03 (Rev. 05) Page 13 of 72
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7.4 Validation Dipole

Report No. HCT-SR-2402-FC001

The reference dipole should have a return loss better than -20 dB (measured in the setup) at the resonant

frequency to reduce the uncertainty in the power measurement.

CLA
System Validation Dipole
Narrowband antenna is used to simulate the 30-220 Mz
Descrition| @"9€ and calculates the SAR antenna system calibration value.
P A resonant loop antenna is integrated in a metal structure
from the environment of the resonant structure.
Frequency 150 MHz

Return Loss > 10 dB at specified validation position

Power .
Capability >10 W continuous
Dimension |  CLAT150: dipole length : 222.0 mm; overall height : 95.0 mm

7.5 Brain & Muscle Tissue Simulating Mixture Characterization

The brain and muscle mixtures consist of a viscous gel using hydrox-ethyl cellulose (HEC) gelling agent and
saline solution (see Table 1). Preservation with a bactericide is added and visual inspection is made to make
sure air bubbles are not trapped during the mixing process. The mixture is calibrated to obtain proper
dielectric constant (permittivity) and conductivity of the desired tissue. The mixture characterizations used for
the brain and muscle tissue simulating liquids are according to the data by C. Gabriel and G. Hartsgrove.

Frequency (MHz) | 30 | 50 | 144 | 450 B35 | 900
Recipe source number | 3 | 3 z | z 3 | 2 4 2 | 2 4
Ingredients (% by welght)

Deionised water 48 30 48,30 83,53 88,12 48,30 48,53 6 5038 s0.31 58
Tween 44,70 43,31 48,51 4839 48,34

Oxidiged minaral oil 44 44
Diethylanglycol

mondhexylether

Triton X-100

Diacetin 50,00 50,00 50,00

DGEBE

Mall 180 1,60 177 157 180 1,96 1.25 1,35

Additives and salt 0,10 0,10 0,10

Measured dielectric paramaters

e’ 542 53,1 54,54 £2.81 51,0 43,25 42,3 418 410 408
o (Sim] 0,75 0,75 0,78 0,78 o77 0,88 0,84 0,80 0,58 0,58
Temp. *C) 21 21 P4l 20 21 21 0
s_temp_tiquid o (%) 0.8 01 01 0,1 0,04 0,04
o_temp_liquid, . (%) 28 28 26 4.2 16 16

Target values (from Table 1)

e’ E5.0 545 52,4 415 41,5 41,5

o (5/m]} 078 0,75 078 087 0,90 0,97

F-TP22-03 (Rev. 05)
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8. SAR Measurement Procedure

The evaluation was performed using the following procedure compliant to FCC KDB Publication 865664
DO1v01r04 and IEEE 1528-2013.

1. The SAR distribution at the exposed side of the head or body was measured at a distance no more
than 5.0 mm from the inner surface of the shell. The area covered the entire dimension of the DUT's
head and body area and the horizontal grid resolution was depending on the FCC KDB 865664
DO1v01r04 table 4-1 & IEEE 1528-2013.

2. Based on step, the area of the maximum absorption was determined by sophisticated interpolations
routines implemented in DASY software. When an Area Scan has measured all reachable point. DASY
system computes the field maximal found in the scanned are, within a range of the maximum. SAR at
this fixed point was measured and used as a reference value.

3. Around this point, a volume was assessed according to the measurement resolution and volume size
requirements of FCC KDB 865664 D01v01r04 table 4-1 and IEEE 1528-2013. On the basis of this data set,
the spatial peak SAR value was evaluated with the following procedure (reference from the DASY manual.)

a. The data at the surface were extrapolated, since the center of the dipoles is no more than 2.7 mm
away from the tip of the probe (it is different from the probe type) and the distance between the surface
and the lowest measuring point is 1.2 mm. The extrapolation was based on a least square algorithm. A
polynomial of the fourth order was calculated through the points in z-axes. This polynomial was then
used to evaluate the points between the surface and the probe tip.

b. The maximum interpolated value was searched with a straight-forward algorithm. Around this
maximum the SAR values averaged over the spatial volumes (1 g or 10 g) were computed using the 3D-
Spline interpolation algorithm. The 3D-spline is composed of three one-dimensional splines with the
“Not a knot” condition (in x, y, and z directions. The volume was integrated with the trapezoidal algorithm.
One thousand points (10 x 10 x 10) were interpolated to calculate the average.

¢. All neighboring volumes were evaluated until no neighboring volume with a higher average value was
found.

3. The SAR reference value, at the same location as step 2, was re-measured after the zoom scan. If the
value changed by more than 5 %, the SAR evaluation and drift measurements were repeated.

F-TP22-03 (Rev. 05) Page 15 of 72
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Area scan and zoom scan resolution setting follow KDB 865664 DO1v01r04 quoted below.

<3 (Hz >3
Maximum distance from closest measurement point
(geometric center of probe sensors) to phantom 5+1mm -5In(2)£0.5 mm

surface
Maximum probe angle from probe axis to phantom o a0 o 10
. 30°%1 20°+1

surface normal at the measurement location

< 2 @z <15 mm 3-4 GHz: <12 mm

2-3 GHz <12 mm 4-6 GHz: <10 mm

When the x or y dimension of the test device, in
the measurement plane orientation, is smaller
than the above, the measurement resolution must
be < the corresponding x or y dimension of the
test device with at least one measurement point
on the test device.

Maximum area scan Spatial resolution: AXarea: AYarea

. _ . *
Maximum zoom scan Spatial resolution: AXzeom: AYzoom < 2 Bl <8mm 3-4 O <5 mm
2-3 GHz: <5mm* 4-6 (Hz: <4 mm*

3-4 GHz: <4 mm

uniform grid: AZzeom(n) <5mm 4-5 @z <3 mm

5-6 GHz: <2 mm

Maximum zoom scan

Spatial resolution AZ,00m(1): Detweentst 3-4 GHz: <3 mm
normal to phantom two Points closest to <4 mm 4-5 @iz <2.5 mm
surface graded phantom surface 5-6 Gz <2 mm

grid
AZ,00m(N>T): between

subsequent Points £1.5:A7;00m(N-1)

3-4 @Hz: 228 mm
X, Y, Z > 30 mm 4-5 (Hz: =225 mm
5-6 GHz: 222 mm

Minimum zoom scan
volume

Note: & is the penetration depth of a plane-wave at normal incidence to the tissue medium; see draft
standard IEEE P1528-2011 for details.

* When zoom scan is required and the reported SAR from the area scan based 1-g SAR estimation
procedures of KDB447498 is < 1.4 W/kg, < 8 mm, < 7 mm and < 5 mm zoom scan resolution may be
applied, respectively, for 2 GHz to 3GHz, 3 @iz to 4 GHz and 4 Gz to 6 GHz.

F-TP22-03 (Rev. 05) Page 16 of 72
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9. Description of Test Position

9.1 Body Holster/Belt Clip Configurations

Body-worn operating configurations are tested with the belt-clips and holsters attached to the device and
positioned against a flat phantom in a normal use configuration. A device with a headset output is tested with
a headset connected to the device. Body dielectric parameters are used.

Accessories for Body-worn operation configurations are divided into two categories: those that do not contain
metallic components and those that contain metallic components. When multiple accessories that do not
contain metallic components are supplied with the device, the device is tested with only the accessory that
dictates the closest spacing to the body. Then multiple accessories that contain metallic components are
tested with each accessory. If multiple accessory share an identical metallic component (i.e. the same metallic
belt-clip used with different holsters with no other metallic components) only the accessory that dictates the
closest spacing to the body is tested.

Body-worn accessories may not always be supplied or available as options for some Devices intended to be
authorized for body-worn use. In this case, a test configuration with a separation distance between the back
of the device and the flat phantom is used.

Since this EUT does not supply any body worn accessory to the end user a distance of 0 cm from the EUT
back surface to the liquid interface is configured for the generic test.

"See the Test SET-UP Photo"

Transmitters that are designed to operate in front of a person’s face, as in push-to-talk configurations, are
tested for SAR compliance with the front of the device positioned to face the flat phantom. For devices that
are carried next to the body such as a shoulder, waist or chest-worn transmitters, SAR compliance is tested
with the accessory(ies), Including headsets and microphones, attached to the device and positioned against
a flat phantom in a normal use configuration.

In all cases SAR measurements are performed to investigate the worst-case positioning. Worst case
positioning is then documented and used to perform Body SAR testing.

F-TP22-03 (Rev. 05) Page 17 of 72
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9.2 Hand-held to Face device

A typical example of a front-of-face device is a two-way radio that is held at a distance from the face of the
user when transmitting. In these cases the device under test shall be positioned at the distance to the phantom
surface that corresponds to the intended use as specified by the manufacturer in the user instructions. If the
intended use is not specified, a separation distance of 25 mm?® between the phantom surface and the device
shall be used.

‘Q > \s
\\\
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10. RF Exposure Limits

UNCONTROLLED CONTROLLED
ENVIRONMENT ENVIRONMENT

HUMAN EXPOSURE General Population Occupational

(W/kg) or (mW/qg) (W/kg) or (mW/qg)

SPATIAL PEAK SAR * 16 8.0
(Partial Body) ’ '

SPATIAL AVERAGE SAR ** 0.08 04
(Whole Body) ‘ :

SPATIAL PEAK SAR *** 40 20.0
(Hands / Feet / Ankle / Wrist) ' ‘

NOTES:

* The Spatial Peak value of the SAR averaged over any 1 g of tissue (defined as a tissue
volume in the shape of a cube) and over the appropriate averaging time.

** The Spatial Average value of the SAR averaged over the whole-body.

*** The Spatial Peak value of the SAR averaged over any 10 g of tissue (defined as a tissue
volume in the shape of a cube) and over the appropriate averaging time.

Uncontrolled Environments are defined as locations where there is the exposure of individuals who
have no knowledge or control of their exposure. The general population/uncontrolled exposure
limits are applicable to situations in which the general public may be exposed or in which persons
who are exposed as a consequence of their employment may not be mad fully aware of the
potential for exposure or cannot exercise control over their exposure. Members of the general
public would come under this category when exposure is not employment-related; for example, in
the case of a wireless transmitter that exposes persons in its vicinity.

Controlled Environments are defined as locations where there is exposure that may be incurred by
persons who are aware of the potential for exposure, (i.e.as a result of employment or occupation).
In general, occupational/controlled exposure limits are applicable to situations in which persons
are exposed as a consequence of their employment, who have been made fully aware of the
potential for exposure and can exercise control over their exposure. This exposure category is also
applicable when the exposure is of a transient nature due to incidental passage through a location
where the exposure levels may be higher than the general population/uncontrolled limits, but the
exposed person is fully aware of the potential for exposure and can exercise control over his or her
exposure by leaving the area or by some other appropriate means.

F-TP22-03 (Rev. 05) Page 19 of 72
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11. System Verification

11.1 Tissue Verification

The Head simulating material is calibrated by HCT using the DAKS_VNA R140 to determine the conductivity
and permittivity.

100 0.722 55.528 0.756 54.630 -4.46 1.64
Head 01/30/2024 | 20.1 150H 150 0.767 52.348 0.760 52.300 0.97 0.09
200 0.814 49.763 0.797 49.970 2.18 -0.42
100 0.719 55.526 0.756 54.630 -4.88 1.64
Body 02/01/2024 | 213 150H 150 0.763 52.350 0.760 52.300 0.34 0.10
200 0.808 49.758 0.797 49.970 1.38 -0.43
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11.2 System Verification

* Input Power: 50 mW

150 | 01/30/2024 | 3903 | 4014 | Head | 20.3 | 20.1 3.67 0.184 3.68 +0.27 + 10
150 | 02/01/2024 | 3903 | 4014 | Head | 21.7 | 213 3.67 0.183 3.66 -0.27 + 10

11.3 System Verification Procedure

SAR measurement was prior to assessment, the system is verified to the + 10 % of the specifications at each

frequency band by using the system verification kit. (Graphic Plots Attached)

- Cabling the system, using the verification kit equipment.

- Generate about 50 mW Input level from the signal generator to the Dipole Antenna.

- Dipole antenna was placed below the flat phantom.

- The measured one-gram SAR at the surface of the phantom above the dipole feed-point should be within
10 % of the target reference value.

- The results are normalized to 1 W input power.

Note;

SAR Verification was performed according to the FCC KDB 865664 DO1v01r04.
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12. SAR Test Data Summary
12.1 Hand-held to Face SAR Results (with KBH-10)

150.05 9 374 | 3675 | -0.50 | KNB-L11 KRA-22M 25 0.590 0.295 0.384 -
150.05 9 374 | 3675 | -0.02 | KNB-L11 KRA-26M 25 1.100 0.550 0.642 -
150.05 9 374 | 3675 | -0.33 | KNB-L11 KRA-41M 25 0.363 0.182 0.227 -
150.05 9 374 | 3675 | -0.27 | KNB-L11 KRA-25 25 0.904 0.452 0.559 -
150.05 9 374 | 3675 | -0.66 | KNB-L11 KRA-28 25 0.496 0.248 0.335 -
150.05 9 374 | 36.75 | -0.57 KNB-L1 KRA-26M 25 1.280 0.640 0.848 1
150.05 9 374 | 3675 | -0.19 KNB-L2 KRA-26M 25 1150 0.575 0.698 -
150.05 9 374 | 3675 | -0.09 KNB-L3 KRA-26M 25 0.982 0.491 0.582 -
ANSI/ [EEE C95.1 - 2005 — Safety Limit 8 W/kg
Spatial Peak Averaged over 1 gram
Controlled Exposure/ Occupational
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12.2 Body-worn SAR Results (with KBH-10, KMC-70)

Report No. HCT-SR-2402-FCO001

150.05 9 374 36.75 | -0.31 KNB-L1 KRA-22M 0 0.748 0.374 0.467 -
150.05 9 374 36.75 | -0.96 KNB-L1 KRA-26M 0 0.765 0.383 0.554 -
150.05 9 374 36.75 | -0.61 KNB-L1 KRA-41M 0 2.350 1175 1.570 -
150.05 9 374 36.75 | -1.23 KNB-L1 KRA-25 0 1.230 0.615 0.948 -
150.05 9 374 36.75 | 117 KNB-L1 KRA-28 0 0.484 0.242 0.368 -
150.05 9 374 36.75 | -0.35 KNB-L2 KRA-41M 0 2.060 1.030 1.297 -
150.05 9 374 36.75 | -0.07 KNB-L3 KRA-41M 0 2.730 1.365 1.611 -
150.05 9 374 36.75 | -0.54 | KNB-L11 KRA-41M 0 4.000 2.000 2.630 2
150.05 9 374 36.75 | -0.23 | KNB-LT1 KRA-41M 0 2.700 1.350 1.653 *
150.05 9 374 36.75 | -047 | KNB-LT1 KRA-41M 0 2.830 1.415 1.831 **
150.05 9 374 36.75 | -0.61 KNB-L11 KRA-41M 0 0.271 0.136 0.181 e
ANSI/ [EEE C95.1 - 2005 - Safety Limit 8 W/kg
Spatial Peak Averaged over 1 gram
Controlled Exposure/ Occupational

Note

*: Carrying Accessorie (KBH-11)

** . Carrying Accessorie (KLH-200K3)
***: Carrying Accessorie (KLH-201K3)
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13.SAR Test Considerations
13.1BT

Per FCC KDB 447498 DO1v06, The SAR exclusion threshold for distance < 50mm is defined by the following
equation:

MaxPowerof Channel(mW) * / Frequency(GHz) < 3.0(1g SAR)

TestSeparationDistance(mm)

Hand-held to Face 25 0.2

Bluetooth 2480 3
Body-Worn 5 0.9

Based on the maximum conducted power of Bluetooth and antenna to use separation distance, Bluetooth
SAR was not required [(3/25)*v2.480] = 0.2<3.0, [(3/5)*V2.480] = 0.9<3.0 for 1-g SAR

This device contains transmitters that may operate simultaneously. Therefore simultaneous transmission
analysis is required. Per FCC KDB 447498 DO1v06 IV.C.Tiii, simultaneous transmission SAR test exclusion may
be applied when the sum of the 1-g SAR for all the simultaneous transmitting antennas in a specific a
physical test configuration is < 1.6W/kg. When standalone SAR is not required to be measured per FCC KDB
447498 DO1v06 4.3.2, the following equation must be used to estimate the standalone 1-g SAR for
simultaneous transmission assessment involving that transmitter

Estimated SAR = Jf(GHZ) , (Max Power of channel mw)

Min Seperation Distance

for test separation distances < 50 mm; where x = 7.5 for 1-g SAR

Hand-held to Face 25 0.025

Bluetooth Body-Worn 2480 3 5 0.126

Note:
1) The Estimated SAR results were determined according to FCC KDB447498 DO1v06.
2) BT's maximum output Power was calculated with a round up

2) The frequency of Bluetooth using for estimated SAR was selected highest channel of Bluetooth for
highest estimated SAR.
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SAR Test Notes

General Notes:
1. The test data reported are the worst-case SAR values according to test procedures specified in I[EEE
1528-2013, FCC KDB Procedure.
2. Batteries are fully charged at the beginning of the SAR measurements. A standard battery was used
for all SAR measurements.

Liquid tissue depth was at least 15.0 cm for all frequencies.

4. The manufacturer has confirmed that the device(s) tested have the same physical, mechanical and
thermal characteristics and are within operational tolerances expected for production units.

5. SAR results were scaled to the maximum allowed power to demonstrate compliance per FCC KDB
447498 DO1v06.

6. Test signal call mode is Manual test cord.

7. The EUT was tested for face-held SAR with a 2.5 cm separation distance between the front of the
EUT and the outer surface of the planer phantom

8. The Body-worn SAR evaluation was performed with the Balt-clip body-worn accessory and audio
accessory attached to the DUT and touching the outer surface of the planar phantom.

9. The adjusted SAR value was calculated by first scaling the SAR value up by the drift. This value was
then scaled up based on the difference of the upper end the tolerance and the measured conducted
power. The resultant value is then multiplied by 0.5 to give the SAR value at 50% duty cycle.

10. SAR results were scaled to the maximum allowed power to demonstrate compliance per FCC KDB
447498 DOTv06. Test Procedures applied in accordance with FCC KDB 643646 D01v01r03.

1. Measurement was reduced per KDB 643646 DO1vO1103.

12. When the SAR for all antennas tested using the default battery is <3.5 W/kg, testing of all other
required channels is not necessary.

13. When the SAR of an antenna tested on the highest output power using the default battery is >3.5
W/Kg and <4.0 W/Kg, testing of the immediately adjacent channel(s) is not necessary, but testing
of other required channels may still be required.

14. When the SAR for all antennas tested using the default battery < 4.0 W/kg, test additional batteries
using the antenna and channel configuration that resulted in the highest SAR.

15. When the SAR of an antenna tested on the highest output power channel using the default battery
is > 4.0 W/kg and <6.0 W/kg, testing of the required immediately adjacent channel(s) is necessary.
For the remaining channels that cannot be excluded, this rule may be applied recursively with
respect to the highest output power channel among the remaining channels.

16. Based on the SAR measured in the body-worn test sequence with default audio accessory, if the
SAR for the antenna, body-worn accessory and battery combination(s) applicable to an audio
accessory is/are >4.0 W/kg and <6.0 W/kg, test that audio accessory using the highest body-worn
SAR combination (antenna, battery and body-worn accessory) and channel configuration previously
identified that is applicable to the audio accessory.

17. When the SAR of an antenna tested is > 6.0 W/kg, test that battery and antenna combination with
the default body-worn and audio accessory on the required immediately adjacent channels.

18. If the SAR measured >7.0 W/kg, test that battery, antenna, body-worn and audio accessory
combination on all required channels.

w
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Bluetooth Notes:
1. Bluetooth SAR test was excluded in accordance with FCC KDB 447498 DO1v06, Sec. 4.3.2 and the
simultaneous radiation was evaluated by calculating the estimated SAR.
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14. Simultaneous SAR Analysis

This device is containing transmitters that may operate simultaneously. Therefore, simultaneous transmission
analysis is required. Per KDB Publication 447498 DO1v06 4.3.2 and IEEE 1528-2013 Section 6.3.4.1.2,
simultaneous transmission SAR test exclusion may be applied when the sum of 1g SAR and 10g SAR for all the
simultaneous transmitting antennas in a specific a physical test configuration is <8W/kg for 1g SAR and <20
W/kg for 10g SAR. The different test positions in an exposure condition may be considered collectively to
determine SAR exclusion according to the sum of 1g or 10g SAR.

14.1 SAR Simultaneous Transmission Analysis

Report No. HCT-SR-2402-FC001

Simultaneous Transmission Summation Scenario

Main SAR Estimated Bluetooth > 1-g SAR
Band (W/kg) (W/kg) (W/kg)
1 2 1+2

Hand-

held to 0.848 0.025 0.873
VHF Face

Body- 2,630 0.126 2756
Worn

14.2 Simultaneous Transmission Conclusion

The above numerical summed SAR Results are sufficient to determine that simultaneous transmission cases
will not exceed the SAR Limit and therefore measured volumetric simultaneous SAR summation is required
per FCC KDB Publication 447498 DO1v06 and IEEE1528-2013.
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15. Measurement Uncertainty

Measurement Uncertainty for handset SAR test
a b ¢ d € f 9 c :f:/ e c xI;/ e k
Source of uncertainty Simbol  |Uncertainty| Probability Div. ci ci Standard | Standard | vi or veff
+ % distribution Uncertainty |Uncertainty
Description o 109 +% * %
(19) (109)
Measurement system
Probe calibration CF 14.00 N 2 1 1 7.00 7.00 ©
Probe Calibration Drift CFdrift 1.70 N 1 1 1 1.00 1.00 00
Probe Linearity LIN 4.70 R 1.73 1.00 1.00 271 271 oo
Broadband Signal BBS 3.00 R 1.73 1.00 1.00 1.73 1.73 oo
Probe Isotropy ISO 7.60 R 1.73 1 1 4.39 4.39 0o
Data Acquisition DAE 1.20 N 1 1 1 1.20 1.20 oo
RF Ambient AMB 1.80 N 1 1 1 1.80 1.80 8]
Probe Positioning Asys 0.20 N 1 0.33 0.33 0.07 0.07 o
Data Processing DAT 2.30 N 1 1 1 2.30 2.30 00
Phantom and Device Errors
Conductivity (meas.)DAK LIQ(o) 2.50 N 1 0.78 0.71 1.95 1.78 oo
Conductivity (temp.)BB LIQ(To) 3.40 R 1.73 0.78 0.71 1.53 1.39 oo
Phantom Permittivity EPS 14.00 R 1.73 0.25 0.25 2.02 2.02 00
Distance DUT - TSL DAS 2.00 N 1 2 2 4.00 4.00 0o
Device Holder H 3.60 N 1 1 1 3.60 3.60 8]
DUT Modulation MOD 2.40 R 1.73 1 1 1.39 1.39 8]
DUT drift RFdrift 2.50 N 1 1 1 2.50 2.50 oo
Deviation to Target C(e, 0) 1.90 N 1 1 0.84 1.90 1.60 oo
SAR scaling C(R) 0.00 R 1.73 1 1 0.00 0.00 oo
Combined standard uncertainty U(ASAR) RSS 11.81 11.72
(959 confidence mterva u k=2 B2 | zu
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16. SAR Test Equipment

Report No. HCT-SR-2402-FC001

Manufacturer Type / Model S/N Calib. Date |Calib.Interval| Calib.Due
SPEAG ELI Phantom - N/A N/A N/A
Staubli CS8Cspeag-TX90 F11/5K3RA1/C/01 N/A N/A N/A
Staubli TX90 Lspeag F11/5K3RA1/A/01 N/A N/A N/A
Staubli Teach Pendant (Joystick) D21142603 S-1203 0309 N/A N/A N/A
Staubli Light Alignment Sensor SE UKS 030 AA N/A N/A N/A
TESTO 175-H1/Thermometer 40331936309 [12/26/2023 | Annual |12/26/2024
SPEAG DAE4 466 04/25/2023| Annual |04/25/2024
SPEAG E-Field Probe EX3DV4 3903 07/19/2023 | Annual | 07/19/2024
SPEAG Dipole CLA150 4014 08/22/2023| Annual |08/22/2024
Agilent Power Meter E4419B MY41291386 | 09/21/2023 Annual |09/21/2024
Agilent Power Meter N1911A MY45101406 |05/26/2023 Annual |05/26/2024

AR RF Power Amplifier 13300 01/05/2024 Annual |01/05/2025
Agilent Power Sensor N1921A MY55220026 |07/28/2023 Annual |07/28/2024
Agilent Power Sensor SG1091286 09/21/2023 Annual |09/21/2024
SPEAG DAKS_VNA R140 0141013 01/11/2024|  Annual 01/11/2025
Agilent Directional Bridge 86205A 3140A04581 | 04/25/2023]  Annual | 04/25/2024
Agilent Signal Generator N5182A MY47070230 | 03/23/2023] Annual | 03/23/2024
Agilent MXA Signal Analyzer N9020A MY50510407 | 06/07/2023| Annual | 06/07/2024
HP Attenuator (3dB) 33340A 02427 08/22/2023| Annual | 08/22/2024

HP Attenuator (20dB) 8493C 09271 08/22/2023| Annual | 08/22/2024
Aeroflex/Weinschel Fixed Coaxial Attenuator (30 dB) CE6106 11/15/2023 Annual 11/15/2024
MICRO LAB LP Filter / LA-15N 10453 09/21/2023 Annual 09/21/2024

1. The E-field probe was calibrated by SPEAG, by the waveguide technique procedure. Dipole Verification measurement is
performed by HCT Lab. before each test. The brain/body simulating material is calibrated by HCT using the DAK-12 to
determine the conductivity and permittivity (dielectric constant) of the brain/body-equivalent material.
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17. Conclusion

The SAR measurement indicates that the EUT complies with the RF radiation exposure limits of the ANSI/IEEE
€95.1-2005.

These measurements are taken to simulate the RF effects exposure under worst-case conditions. Precise
laboratory measures were taken to assure repeatability of the tests.

The SAR measurement indicates that the EUT complies with the RF radiation exposure limits of the FCC and
Industry Canada. These measurements were taken to simulate the RF effects of RF exposure under worst-case
conditions. Precise laboratory measures were taken to assure repeatability of the tests. The results and
statements relate only to the item(s) tested.
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Appendix A. — Test Setup Photo

Please refer to test DUT Ant. Information &setup photo file no. as follows:

Report No.

HCT-SR-2402-FC002-P
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Appendix B. — SAR Test Plots
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Test Laboratory: HCT CO,, LTD

EUT Type: VHF DIGITAL TRANSCEIVER
Liquid Temperature: 20.1°C

Ambient Temperature: ~ 20.3 °C

Test Date: 01/30/2024

Plot No.: 1

Communication System: UID 0, 150MHz (0); Frequency: 150.05 MHz;Duty Cycle: 1:1
Medium parameters used (interpolated): f = 150.05 MHz; ¢ = 0.767 S/m; €, = 52.345; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3903; ConvF(12.69, 12.69, 12.69) @ 150.05 MHz; Calibrated: 2023-07-19
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn466; Calibrated: 2023-04-25

Phantom: ELI V8.0 (20deg probe tilt); Type: QD OVA 004 Ax;

Measurement SW: DASY52, Version 52.10 (4); SEMCAD X Version 14.6.14 (7483)

VHF Hand-held to face 9ch/Area Scan (9x24x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 1.64 W/kg

VHF Hand-held to face 9ch/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 47.56 V/m; Power Drift = -0.57 dB

Peak SAR (extrapolated) = 2.01 W/kg

SAR(1 g) = 1.28 W/kg; SAR(10 g) = 0.973 W/kg

Maximum value of SAR (measured) = 1.67 W/kg

-1.47

-2.93

-4.40

-h.86

-f.33

0 dB = 1.67 W/kg = 2.23 dBW/kg
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Test Laboratory: HCT CO., LTD

EUT Type: VHF DIGITAL TRANSCEIVER
Liquid Temperature: 21.3°C

Ambient Temperature:  21.7 °C

Test Date: 02/01/2024

Plot No.: 2

Communication System: UID 0, 150MHz (0); Frequency: 150.05 MHz;Duty Cycle: 1:1
Medium parameters used (interpolated): f = 150.05 MHz; ¢ = 0.763 S/m; €, = 52.347; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3903; ConvF(12.69, 12.69, 12.69) @ 150.05 MHz; Calibrated: 2023-07-19
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn466; Calibrated: 2023-04-25

Phantom: ELI V8.0 (20deg probe tilt); Type: QD OVA 004 Ax;

Measurement SW: DASY52, Version 52.10 (4); SEMCAD X Version 14.6.14 (7483)

VHF BodyWorn 9ch/Area Scan (9x19x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 7.63 W/kg

VHF BodyWorn 9ch/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 45.42 V/m; Power Drift = -0.54 dB

Peak SAR (extrapolated) = 13.2 W/kg

SAR(1 g) = 4 W/kg; SAR(10 g) = 2.06 W/kg

Maximum value of SAR (measured) = 7.78 W/kg

-3.27
-6.54
-9.82

-13.09

-16.36

0 dB = 7.78 W/kg = 8.91 dBW/kg
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Appendix C. — Dipole Verification Plots
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M Verification Data (150 Mz Head)

Test Laboratory: HCT CO.,, LTD
Input Power 50 mW

Liquid Temp: 20.1 °C

Test Date: 01/30/2024

Communication System: UID 0, CW (0); Frequency: 150 MHz;Duty Cycle: 1:1
Medium parameters used: f = 150 MHz; ¢ = 0.767 S/m; €, = 52.348; p = 1000 kg/m?3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3903; ConvF(12.69, 12.69, 12.69) @ 150 MHz; Calibrated: 2023-07-19
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn466; Calibrated: 2023-04-25

Phantom: ELI V8.0 (20deg probe tilt); Type: QD OVA 004 Ax;

Measurement SW: DASY52, Version 52.10 (4); SEMCAD X Version 14.6.14 (7483)

150MHz Head Verification/Area Scan (17x19x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.246 W/kg

150MHz Head Verification/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 17.20 V/m; Power Drift = 0.07 dB

Peak SAR (extrapolated) = 0.322 W/kg

SAR(1 g) = 0.184 W/kg; SAR(10 g) = 0.124 W/kg

Maximum value of SAR (measured) = 0.261 W/kg

-1.82
-3.65
-h.47

-f.30

-9.12

0dB = 0.261 W/kg = -5.83 dBW/kg
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M Verification Data (150 Mz Head)

Test Laboratory: HCT CO,, LTD
Input Power 50 mw

Liquid Temp: 213 °C

Test Date: 02/01/2024

Communication System: UID 0, CW (0); Frequency: 150 MHzDuty Cycle: 1:1
Medium parameters used: f = 150 MHz; ¢ = 0.763 S/m; €, = 52.35; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3903; ConvF(12.69, 12.69, 12.69) @ 150 MHz; Calibrated: 2023-07-19
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn466; Calibrated: 2023-04-25

Phantom: ELI V8.0 (20deg probe tilt); Type: QD OVA 004 Ax;

Measurement SW: DASY52, Version 52.10 (4); SEMCAD X Version 14.6.14 (7483)

150MHz Head Verification/Area Scan (17x19x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.241 W/kg

150MHz Head Verification/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 17.12 V/m; Power Drift = 0.04 dB

Peak SAR (extrapolated) = 0.321 W/kg

SAR(1 g) = 0.183 W/kg; SAR(10 g) = 0.123 W/kg

Maximum value of SAR (measured) = 0.261 W/kg

-1.86

-3.72

-h.b7

-f.43

-9.29

0dB = 0.261 W/kg = -5.83 dBW/kg

F-TP22-03 (Rev. 05) Page 39 of 72

The report shall not be (partly) reproduced except in full without approval of the laboratory



aCT

Report No. HCT-SR-2402-FC001

Appendix D. — SAR Tissue Characterization

The brain and muscle mixtures consist of a viscous gel using hydrox-ethyl cellulose (HEC) gelling agent and
saline solution (see Table 3.1). Preservation with a bacteriacide is added and visual inspection is made to make
sure air bubbles are not trapped during the mixing process. The mixture is calibrated to obtain proper
dielectric constant (permittivity) and conductivity of the desired tissue. The mixture characterizations used for
the brain and muscle tissue simulating liquids are according to the data by C. Gabriel and G. Harts grove.

Ingredients Frequency (M)
(% by weight) 150
Tissue Type Head
Water 38.35%
Salt (NaCl) 515 %
Sugar 55.5 %
HEC 0.9 %
Bactericide 0.1%
Triton X-100 -
DGBE _
Diethylene glycol hexyl i
ether
Salt: 99 % Pure Sodium Chloride Sugar: 98 % Pure Sucrose
Water: De-ionized, 16M resistivity HEC: Hydroxyethyl Cellulose
DGBE: 99 % Di(ethylene glycol) butyl ether,[2-(2-butoxyethoxy) ethanol]

Triton X-100(ultra-pure):

Polyethylene glycol mono[4-(1,1,3,3-tetramethylbutyl)phenyl] ether

F-TP22-03 (Rev. 05)
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Appendix E. — SAR System Validation

Per IEC/IEEE 62209-1528:2020, SAR system validation status should be document to confirm measurement
accuracy. The SAR systems (including SAR probes, system components and software versions) used for this
device were validated against its performance specifications prior to the SAR measurements. Reference
dipoles were used with the required tissue- equivalent media for system validation, according to the
procedures outlined in IEC/IEEE 62209-1528:2020. Since SAR probe calibrations are frequency dependent,
each probe calibration point was validated at a frequency within the valid frequency range of the probe
calibration point, using the system that normally operates with the probe for routine SAR measurements and
according to the required tissue-equivalent media.

A tabulated summary of the system validation status including the validation date(s), measurement
frequencies, SAR probes and tissue dielectric parameters has been included.

Dielectric Parameters CW Validation Modulation Validation
Probe Probe Probe
Probe Tyoe Calibration | Dipole Date Measured | Measured Sensitivi Probe [, MOD. | Duty PAR
P Point Permittivity | Conductivity Y Linearity y P Type | Factor
3903 | EX3DV4 | Head | 150 | 4014 | 2023-08-23 525 0.75 PASS PASS | PASS| N/A N/A | N/A
SAR System Validation Summary 1g
Note;

All measurement were performed using probes calibrated for CW signal only. Modulations in the table above
represent test configurations for which the measurement system has been validated per IEC/IEEE 62209-
1528:2020. SAR system were validated for modulated signals with a periodic duty cycle, such as GMSK, or with
a high peak to average ratio (>5 dB), such as OFDM according to IEC/IEEE 62209-1528:2020.
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Appendix F. — Probe Calibration Data
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F-TP22-03 (Rev. 05)

Ty S & ! Kalibriprdh
c.w:: Laboratory of \\_\_9/"»‘ Sando heoee
Schmid & Partner Cc Mm'“" m'" g
Engineering AG e S Swiss Calibration Service
Zoughaussirasse 43, 8004 Zurich, Switzoriand v
Accraciied by the Swiss Acoreditation Sarvice [SAS) Accreditation Mo.: SCS 0108

The Swiss Accreditation Service is one of the signatories to the EA
Muttitateral Agreement for tha recognition of calibration certificates

Glossary

TSL tissue simulating hquid

NORMx,y,x sangithely in Iree spaco

ConvF sansithly in TSL / NORMy,y,2

ocp dicde comprassion point

CF crest factor {1/duty_cycle) of the RF signal
A.B.CD modulation dependent linearization paramatars

Pofarization ¢  rotatan around proba axes

Polarization # ¢ roation around an axis that is in the plane normal 10 probe axis (a1 maasuramant center), (&, #=0s
normal (o probe axs

Cannector Angle  information used in DASY system 1o align probs sensor X to tha robot coardinate systam

Calibration is Performed According to the Following Standards:

&) |[EC/NEEE 62209-1528, "Measurament Procedure For The Assesament Of Specific Absorption Rate Of Human Exposure
To Radio Frequency Felds From Hand-Held And Body-Wormn Wiraless Communication Devices — Part 1528 Human
Modals, Instrumentation And Procedures (Frequency Range ol 4 MHz 1o 10 GHz)", October 2020.

b) KDB 865664, "SAR Measuromant Requirements for 100 MHz to 6 GHz"

Methods Applied and Interpretation of Parameters:

* NOAMy,y.z- Assessed for Ediekd polarization 8 =0 (1 < S00MHz 0 TEM-cell; { > 1800MHz: R22 waveguide), NORMx y,2

are only intermediate values, i.0., the uncartainties of NOFiMx,y.z does not affect the E*-fiek! uncertainty inside TSL (see

below ConvF).

NORM(T)x,y,z = NORMx,y.z * frequency _response (see Frequency Response Chart), This Inearization is implemented in

DASY4 sotiware versions fatar than 4 2. The uncartainty of the lrequency response i included in tha stated uncertainty of

CanvF.

DCPx y.2: DCP are numerical lingarization paramelers assessed based on the data of power sweep with CW signal, DCP

does not depend on Irequency nor media.

PAR: PAR Is the Paak to Average Ratio that & not cafibrated but determined based on the signal characteristics

Axyz: Buyz Cuyz; Dxyz VRxyz A 8 € O are numorical ingarization parameters sssessed based on the data of

power sweep lor specific modulation sigral. The paramaters do not depend on frequancy nor media. VR is the maximum

callbration range expressad in RMS voltage across the dioda.

ConvF and Boundary Effect Parametars: Assessed in flat phantom using E-field (or Temperatura Transtar Standard for

! = B00MH2) and inside waveguide using analytical field dstritutions based on power measurements 1o f = 800MHz. The

same selups are used for assessment of the parameters applied lor boundary compensation (alpha, Oepth) of which typical

uncerlainty valies are given, These parameters are used in DASY4 software to impeove probe accuracy close to the

boundary. The sensitivity in TSL comasponds to NORMX,y,.2 * ConvF wharaby the uncertainty carresponds 1o that given for

ConvF. A frequency dependent ConvF is used in DASY version 4.4 and higher which allows extanding the validity from

+50 MHz to £100 MHz,

* Sphericai isolropy (3D deviation from isotropy): in a field of low gradients reatzed using a ila! phantom exposed by a palch
antenna.

* Sensor Offsat: The sensar oftsel comesponds 1o the ofizat of virtual measurement contor from the probe tip {on prabe axis)
No tolerance required

* Connector Angie: The angle is assessed using tha information gained by determining the NORMx (no uncertainty required)
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EX3DV4 - SN:2903 July 19, 2023

Parameters of Probe: EX3DV4 - SN:3903

Basic Calibration Parameters
Sensor X Sensor Y Sensor Z Une (k = 2)
Norm (aV/V/my?) A 041 0.35 D.66 +10.1%
oGP (mv) B 101.0 10688 104.4 +4.7%

Calibration Results for Modulation Response

UID | Communication System Name A B [3 O | VR | Max | Max |
d8 | dB UV dB | mV | dev. | Unc®
k=2
0 cwW | 0.00 0.00 100 | 000 | 1269 | <1.3% | 24.7%
000 | 000 | 1.00 "138.4 |
0.00 0,00 100 1333

10352 | Pulse Wavaform (200Hz. 105

2000 | 8994 | 20.25 | 1000 | 60.0 | $28% | <8.6% |

10,00 | 8000 | 17.00 600 |
140 | 6000 | 588 60.0 |

10353 | Pulse Wavoiorm (200HZ, 20%) 20.00 | 9065 | 19.62 | 699 | 800 | z26% | 19.6% |
280 | 6838 | 1138 800 |
082 | 6000 | 468 | 800 |

10254 | Pulse Wavaiorm (200Hz, A076) 2000 | 9304 | 1961 | 388 | 050 | 326% | 6.6%
142 | 6581 | 899 50
0.20 | 146.82 0.01 950

B " Fulse Wavelorm (Z00HE, G0%) 20,00 | 9553 | 1930 | 222 | 1200 | =16% | <6.6%

0.41 G055 | 557 | 120.0
E 16000 | 1254 "120.0 |
162 | 6567 | 1463 | 1.00 | 150.0 | +3.0% | ~9.6%
141 8509 | 13.77 150,07
045 @217 | 11.34 150.0
216 | 6750 | 1538 | 000 | 1500 | =1.0% | =9.6%
180 | 6655 | 1467 "150.0 |

123 | 8505 | 13,30 | 150.0

307 | 7140 | 1899 | 801 | 150.0 | +1.0% | 2956% |
305 | 7218 | 184 ;fm’_‘q

10387 | QPSK Wavoform, 1 MHz

10388 | QFSK Wavelorm, 10 MHE

710396 | 64-CIAM Wavelorm, 100 kHz

N<>¢N<XN<XN<XN<XN<XN-¢XN<XN<XNé‘x
o
3

10696 [ B4-CAM Wavelorm, 40 MHE 346 | 67.04 | 1561 | 0.00 | 150,0 | £2.5% | £0.6% |
325 | 6647 [ 519 150.0
2.72 6580 | 1469 50,0 |

10474 | WLAN CCOF, 84-QAM, 40 MHz 484 | 6582 | 1542 | 000 | 150.0 | 44.6% | +9.6%
450 65,33 | 1517 150.0
383 | 6628 | 1534 150.0

Note: For detalls on UID parameters see Appondix

The reported uncertainty of measurement is stated as the standard uncertainty of measuremant muttipied by the coverage
tactor k=2, which for a narmal distrution carresponds 10 a coverage probability of appeoximataly 95%.

:mmmumx.umw-nuns‘mummrsc.memnmsn.
L 0l to

o

e for 0w
E Uncarainy & detarmined using the max. deviatien from insar g roctangs o s o e Bcganre of the fid varo.
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EX30DV4 - SN:3903 July 19, 2023

Parameters of Probe: EX3DV4 - SN:3903

Sensor Model Parameters
[ (3] [ o T T2 T8 | Ta T5 16
L tF F v! msV2 | msv-' ms v-2 NP
x 478 351,79 34.53 1884 012 5.19 1.37 0.24 1.01
y 393 784 46 33561 556 0,85 5.00 1.83 0.12 .01
z 93 6697 3354 328 0.00 4.90 D.38 0.02 1.00
Other Probe Parameters
| Sensor Arrangemen Triangular
Connector Angle £36°
| Mechanical Surface Detection Mode enatiod
Optical Surface Detection Mode disatied
Prabe Overall Length 337 mm
Prabe Body Diameter 10mm
Tip Length 9mm
Tip Diametar 2.5mm
Probe Tip to Sansor X Callbration Pomt 1 mem
Probe Tip to Sensor Y Calibration Point 1 mm
Proba Tip to Sensor Z Catbration Point 1 mm
Recommended Measurement Distance from Surface 1.4mm

Note; Manaurament distance Yesm wariios can be Noreasod (o 3-4 mun e an Areas Sea: b
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EX30V4 - SN:3503 July 19, 2023

Parameters of Probe: EX3DV4 - SN:3903
Calibration Parameter Determined in Head Tissue Simulating Media

1 (MHz)© Rolative Conductivity” | ConvF X | ConvFY | ConvFZ | Alpha® | Depth® Unc

Permittivity” is/m) (mm) | (k=2)

150 52.3 0.78 1269 1269 12,69 0.00 125 413.3%
450 435 087 1.17 117 117 0.16 1.30 +13.3%
750 419 0.89 10.32 1028 843 0.40 127 +12.0%
835 45 0.90 879 age 883 0.40 1.27 +12.0%
900 418 0.97 9.69 9.13 8.26 0.40 127 +12.0%
1450 405 1.20 8.3a 785 8.06 0.55 1.27 +12.0%
1750 401 137 8.93 841 8.50 0.30 127 212.0%
1800 40.0 140 8.41 7.93 8.06 0.32 127 £12.0%
2300 295 1.67 8.08 761 778 0.34 127 =12.0%
2450 392 1.80 7.84 7.38 755 033 127 =12.0%
2600 39.0 1.96 787 7.41 7.60 032 1.27 212.0%
3300 382 27 7.28 6.79 6.95 0ar 1.27 £14.0%
3500 a7.9 29 712 6.66 6.81 037 1.27 +14.0%
3700 ary 312 71 6.68 584 049 129 +14.0%
3900 3rs 332 7.18 6.69 689 039 1.27 +14,0%
4100 37.2 353 687 8.51 68 0.40 127 *14.0%
4400 359 384 665 622 639 0.41 127 +14.0%
4600 367 404 6.65 620 648 0.41 127 +14.0%
4800 304 4.25 670 626 8.44 0.40 127 14.0%
5250 389 471 LR 548 561 0.36 162 =14.0%
5600 355 507 5.03 468 4.80 0.41 167 £14.0%
5750 354 5.22 526 485 5.01 039 1.75 =14,0%
5800 353 527 517 479 4.92 0.39 1.78 +14.0%

mewmmmunmmmnm hWYqumwmnMd-mb +5QMHz. Thw uncertsinty it the

RES of the CorwF and he y for the ¥ valuiity bofow 300 MHz Is 410, 25,
&mmnmbwmum &4, \u in“mnmm mxmw-modnsumuuut.mww
ssested 3t 10 MMz I3 9219 MHz2. Abown SGHe y vahidiy can be deds 10 &3 70 WMz,

¥ The probus are cab asng tesun fiquicss (TSL) hat deviin dor & and u by Weas Man £5% from the LIMET Vs (ypckly bedar than £3%)

mnuummmmmaw»nu nt&mmmmmumm 5% Ak 15500, the cafvaion uncertentos s 11.1%
0007 - 3GH and 12.1% lor 3- 6 Gz,

% Aphabepth s Buring caits SPEAG that the ing B 10 the beundiy eflect afier COMpeNsation is Ahways ks
m-ngmuumsmsmzmw-mvm—mmm—om-mmumumwmmmmmu
boundiry
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EX3DV4 - SN3903 July 18, 2023

Parameters of Probe: EX3DV4 - SN:3903
Calibration Parameter Determined In Head Tissue Simulating Media

| 1(MHz)° | Relative | Conductivity’ | ConvEX | ConvFY | CovFZ | Alpha® | Depth® | unc

| | Permittivity” (S/m) (mm} (k=2)
6500 | 345 6.07 544 5.12 529 | 020 200 | +186%
7000 2.9 5.65 574 | 541 555 | 020 200 | +185%
8000 327 7.84 555 5.22 535 0.44 141 | z186%
2000 316 3.08 546 | 525 535 | o045 160 | +186%

© Fraquency vakfy a1 €5 Gz i ~600/+ 700 MHz, and + T00MHa a1 or abows 7GiHz. The uncerainty is the RES of ihe CamF uncortairty at cxliaon
Trgunncy and the uncertainty tor the incdieated egusncy band.

¥ The probes are cal uting Yemm Squids (TSL) it deviste bor © and o by loss Tan + 10% oo P gl vluss [Iypically betins thar + 6%
and irw wakd for TSL with devations of u % 2 10%
GWvammwm SPEAG that the Vg e Aue 10 Pe bonrtary siect atter COMPRNSAton is abaays s

S £V s frequincies balow 1) Gide: below £2% lor Sroguancies etwonn 3-8 G, end bolow £4% lor Ireguancies betwen §-10 GHs l any cistance
frger than hal tha probe 1 dlamutie Irom the boondary,
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EX30V4 - SN:3903 July 19, 2023

Frequency Response of E-Field
(TEM-Cell:ii110 EXX, Waveguide:R22)
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Uncartainty of Frequency Response of E-fiekt: +6.3% (k=2}
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EX30V4 - SN:3803 July 19, 2023

Receiving Pattern (¢), 7 =0°
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EX3DV4 - SN2909 July 19, 2023
Dynamic Range f(SARpeaq)
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SAR [mW/cm?]

=~ not compensated - compensated

Uncertanty of Lineartty Assessment: £0.86% (k=2)
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Report No. HCT-SR-2402-FCO001

SN:3800 July 19, 2023

Conversion Factor Assessment

1=1900 MHz, WGLS R22 (H_comF)
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Uncerainty of Spherical isotropy Assessment: =2 8% (K«2)
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EX30V4 - 5N:3903 July 19, 2023

Appendix: Modulation Calibration Parameters

WD | Rev | C System Name Grown PAR (4B) | Unc® k=2
0 ow oW 0.00 47
10010 | CAB Wmﬁmnmwm Tot 10.00 =85
10011 | GAC | UMTSF00 WG 20 =08
10012 | CAB | IEEE 802,115 WiFi 2.4 Gr (DS9S, Mbpa) WLAN VAT S04
10013 | GAB | EEE 002 11g WiFi 2.4 Gz (DS55-GFOM, 0 Vops) WLAN 588 cis
00T | OAG o%ﬂ%‘ﬂ'&i‘u == 528 =35
70023 | DAC | GPRS-FOD GMEIK, TH ) E3M 9.57 =0A
10024 GMSHK, TN 0-1) OSM 855 295
10035 | DAC | EDGE-FOD (TOMA, SFBX. TR 0] GSM Wwor | =98
"100a8 | oW Enos-mmmmwl GEM (53 o5
10687 | DG | GPRSFOO0 (TOMA, GMSK, TN 0-1-2) oSM 45 a6
1008 | DAC | GPFS.FOO (TOMA, GMBK, TN 01-2-3) GSW 355 SaE
10020 | DAC_| EDGE-FOO (TDMA, SPBX. TR 0.1-2) [ T =86
"100G0 | GAA | EEE B02.15.1 Ahmlooth (OFSK. DH1 | 530 =98
10601 | CAR | TEEE BOZ 15,1 Skaioot (GFSK. OHal Fuwecoth 187 a8
10002 | GAA | EEE 802 16,1 Hiaiooh OHS| EN 108 88
0033 | GAA s&mmi&n%ﬁmn Efusoolil T4 as
10034 | CAR | [EEE 802.15,1 Blmloos (8- GOSS, DHZ) <) )
10005 | CAA | IEEE B02.15.1 Ghminom (PU4DOPSK, DHS) Fluwoolh EES T
10056 | GAA | IEEE 802181 Hhaioom (5-DPSK DHT) N 101 | 88
"100G7 | CAA | IEEE B0.15.1 Bkmioot (B-DFSK. DHa| hid a8
10038 | GAA B0 15,1 Shmloo® (&-DPSK, DI Bhistoain 210 198
10038 | CAB | COMAZI00 [1xA1T. ACT] TOMAZ0 57 158
10042 | CAE | 1558 15-136 Z0D (TOMAFON, Pva DOPS%, Ratratal “AMPE 7.78 Y]
10048 1 mrgg%‘;@_ ANPE 0.00 198
10048 | CAA | DECT (TDO. T § Full Siot, 24} DECT 1340 +28
10048 | CAA | DECT (TD0, TOMAFDM GFSH, Doctke SKL, 12) Bt 10,09 0.0
10066 | GAA 700 1,28 Mogn) TD-SCOMA 110t )
10058 | DAG | EDGEFDO (TDMA. BPSK, TN 0-1.2-3] GEM 882 | <98
10058 | CAB | TEEE 802,115 W) 24 Ghz (G558, 2 Viph) WLAN. 212 8.8
10060 | GAB | E02.110 WiFi 24 0HI (US55, 55 Mbps} WLAN 283 86
10061 | CAS EE.'&.HEW‘!AGH! 11 Mbgrs) WLAN 260 +8.8
| 10063 | CAD | 1EEE #0211/ Wil BGHz (OF OV, & Moes] WLAN L] il
10063 | GAD TTAM WiFi 5 Girlz (OF DM, 4 Migs) WLAN #03 =06
10064 | GAD | IEEE 802.11am WiFi 5GHa (OFDM, 12 Vepel WLAN £09 04
10055 | CAD | IEEE 807,17am WiF| 3 Gz (OFDM. 18 MEps) WIAN 5.00 )
10006 | CAD | IEEE 802,11/ ViFi 5 04z (OF DM, 24 Mbps) WUAN 438 =80
10067 | CAD EEN&"EVMS“ OFDM, 36 Mbps) WLAN 10,12 a5
10052 | GAD | IEEE B02.71Ta Vi) B Ghz (CFOM, S80S, WLAN 0.2 sas
1005% | CAD | EEE BGZ.1tam wir 5 Grs e'mswupc- WLAN 0.58 a8
10071 | GAB | IEEE 802 119 WiFi 2.4 Gz [DESSOFOM WOAN 883 [E1)
10072 | CAB | EEE 802110 WiFi 2.4 G0z mﬁt“mp WLAN [ 36
10073 | GAD | BEE 02 110 WiFi 2.4 GHa (DSSSOFOM, 10 Meps WUAN ot a8
0074 EEE BUZ 11g Wi 2.4 GHz (DSSSOFDM, 24 Mopa) WUAN 70,30 Tas
T0GT8 | GAE | EEE 802.11( Wi 2.4 Gz {DESSOF DM, 361 WLAN 10,77 =36
10675 | CAB &Tm"‘s'ch‘""ml.c_aommswm«m WLAN 104 Y
10077 | GAB | SEEE D02 1 1g WiF) 2.2 GHZ (DSSSIOFOM. 54 Wops) WLAN 11.00 291
1 1 | CAE | COMASNO0 (1eFATT. AC} M.W m asv 296
10 CAE | 1568/ 55.136 FOD {TOMAFTUM, Fubrain) kil 286
10000 | DAG mﬁmﬁmup (=0 =3 198
10087 | GAG | UMTS-FOD (HSDPA) WCOMA EX ) 198
10068 | GA | UMTS.FOO [HEURA, Sublesl 2) 290 +6.5
10099 | DAC | EDGE-POD (TOMA. 8PEK, TH 041 Gom 355 98
10100 | GAF | LTE.FOO (SC-FOMA, 100% AB. 20 Mz, QPSK) ATEFDD 667 0.6
10101 | CAF 100% RE, 20Mz. 1 Il 642 285
10102 | CAF | LTE-FOO (SC-FOMA. 100% RS, 20A4. #4-GAM) TEF00 280 205
10103 | CAH | CTE-TOD (SC-FOMA. 100% Bll, 200z, GPSK) =m0 528 398
0104 | CAH | LYETOD (SC-FOMA. 100% RS, 20z 10-GAM) ; G547 285
0105 | CAH | LTE-TOD (SC-FOMA. 100% RS, 20 MHz, B4-GAM) TETD0 10.01 =08
10108 | CAH | TTE-FOD (SO-FDMA, 100% A8, 10MHz. GPSR) TE-FO0 .80 195
10108 | CAH | LYEFOD (SCFOMA, 100% A8, 10MHz. 16-OAM) UEFOD [X5) =86
0110 | GAH | LTE-FDD (SC-FOMA, 100% A8, ShHz. OFSK) LTE-FOD 575 ey
10711 | CAH | LTEFOD (SC-FDAA, 100% R, SMHE 16-04M) TEFDO 644 )
Certificale No: EX-3903_Jul23 Page 11 ot 22
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UID  Aev | Comwmanication System Name Group | PAR{AB} | UncE A =3
10112 | GAH | LTEFDD (SCFOMA 1 10 MHz, 54-CAM) TEFOD = Ton

10113 | CAN | TE-FDD (SC-FoMA, 100% AR 5 MIz, 64-5AM) LTEFOD [ 106
10114 | GAD | IEEE 862,11 (N1 Groonseia, 13.58bpt, BPSK) WLAN a0 Y]

10115 | CAD | IEEE 808,11 (4T Groereid, 61 Vips. 15-GAM] WLAN ~RaR 200
10116 | GAD SCE.110 (HT Grivormimky, 135 Mbps, 66 GAM) WLAN [XE) X

10117 | OAD | [EEE 800.11n (47 Misnd. 15,5 Megs, SPSK) WLAN #07 166

10115 | GAD | (ESE 8a.11n 017 Mived, B WLAN 850 W

10118 | CaD 110 (HT Mised. 735 Mops, WLAN (35 185

10140 | CAF | LTE-FDD (90-FOMA. 100% A8, 15 Wz, 16-GAM] FE700 Ba0 285

10141 | GAF | LTE-FDD (SG-FOMA. 100% A8, 15WHz, BA-GAM) TE+00 &53 200

10142 | CAF | (TE-FOD iSC-FOMA. 100% A8, 33z, QFSK) TEFDO 08
10143 m LTE-FDD {GC-FDMA, lmlﬂ.!”.!lﬂ”‘) LTEFDO 6.9% =34
10144 | CAF 0 {SC-FOMA, 100% R3, S¥iz, 64-GaM) EFDO 565 =06
10145 | GAG | LTE-FDD i 100% B8, 1.41iH2. GPSX) TE+F00 5.78 08
10146 | CAG | LTE-FOD (SC-FOMA, 100% RS, 1 AMHz. | UEFDO 6.4 295
10147 | CAG | CTEFDO (5C-FOMA, 100% 7, 1 4MHz. FO0 572 =05
10148 | CAF 50% R, Mz 16-QAM) \TEFDO €42 200
V0150 | GAF | LTE-FDD {SC-FOMA, 50% RB, 20MHz. E4.0AM) ITEF00 5.0 B
0151 | CAH | CTE-TOD {SC-FOMA, B0 1, 20NHz, GFSK) TET00 W08 =35
10152 | CAH | CTE-TDD (SC-FOMA, 50% R, 20MHz. 16-GAM] (TET00 002 =96
10189 | GAH | LYE-TOD 156-FOMA. 50% R8, 20MHz 54-GAM)| 1T~ 0.05 08
10154 | GAH | LTEFDD {SC-F DMA, 50% 18, 10MHz, % TE-FOD 75 38
10185 | GAH | CTE-FDD (5C-FOMA, 50% 1, 100z 16-GAM] [TE FDO BAY A5
T0168 | GAN 50% RS, 5 Wz, QPSK) LTE-FOD 579 [T
10187 | GAH | CTEFDD {50-FDMA, , B 1B-CAM) ITE.FDO 6.45 BE
10188 | CAH | LTEFDD |SC-FONA, 50% @, 10z, 64.0AM) LTE DD 862 =48
TT0159 | GAH | LYEFDD |SC FOMA, 5% 78, SMHZ, 84-GAM) TE-FOD 5 | 88
10160 | GAF | LTE-FDD (50-FDMA, 50% R, 10 MHz. PSR} TEFDD (3 36
10761 | CAF | LTEFDD (SCFDMA, 50% 78, 18 Mz | 0-GAM) LTEFDD ) 80
(10162 | CAF ﬂ!mww TE-FDD (=3 188
10766 | GAG | LTE-FDD (SCFDMA, 50% RB, 1.4 MHa, CREK] \TEFDD H4E 188
10167 | CAG | OEFDD . 50% Al 1 4 1 LTE-FDO [F3] 20
10160 | CAG | LYEFDD (GCFDA, 50% AB, 1.4 MHz, G4-GAM) LTEFDD 6.79 [TY)
10160 | CAF | LTEF DD (SG-FDMA, 1 BB, 20MHz. ¢ TE-FDn (%) T

10170 | GAF umm%ﬁ TEFDD [ +8,

10771 | AAF | (TEFDG (SCFOMA, 1 AB, 20 MHE. 66-OAM) OEFDD HAG 00
10172 | CAH | LTE-TD0 (SG-FONA, 1 A8, 20 MHz, QB SX) OE-TDD azi 756

10173 | CAH | GET00 . 1 AR, 20 MHz, 16-0AM) LE-T0D EXT) <688
10174 (SCFOMA 1 B, 20 MHz, H-CAM) (RIS 1025 00
16175 | GAH | LIEFDD § AB. 10 MHz, OPEK] OEFDD a2 106
10176 | GAM | LTE-FOO (SC-FOMA, ¥ RB. 10 MHz, 16.0AM) F0D 652 L06
10177 | GAJ FOMA. 1 RE 5MH2, Cosw) EFDo EXE] 00
10178 | CAH | LTE-FOD [SCTOMA. 1 Ré. 5MHz, 1 UEFo0 Bhd S5
10176 | GaH | (TEFO0 (SC-FOMA, 1 D, 10z, F00 B50 =06
10180 | GAM | LIE-FOD rlﬁm'u‘nisum.m FEFDO 650 =00

10181 | GAF | LTE-FOD (SC-POMA, | RB. 15 MRz, GPEK) LTEFOD 872 85
10152 | GAF | LTE FOD ISCFOMA. 1 R 15 Wiz, 16-GAM) FoO 857 )
0183 | AAE usi%?:'%s'ﬁmasm.um UEFCO 650 =0
0154 | GAF | LTE-FOD (SC-FOMA. | A8, 3 5Hz, GPEK) LTE-FDD 5.73 L)
0188 | CAF | CTE-FOD (SC-FOMA. 1 19, 3 Wiz, 15-GAM) OEFo0 [ aE
0186 | AAF | OTE _n;gg%_-nmam.m LEFOD 550 =8
V0187 | GAD | LTE-FDD (SC-FDMA, 1 8, 1 4 MHz. QFSK) TE-FOO 5.73 98
10188 | GAG | LTEF0D (SC-FOMA, | 7B, 1.4 MHz, 16-0AM] OEFOD B 452 +a8
10188 | AAG | LYEFDD |5C-FOMA. 1 78, 1 ANHz, G4-GAM) TE-FDO () I
10193 | CAD | FRE BOZ11n |HT Geeentiokd, 6.5 Moge, BPSK) WLAN A Y]

10184 | CAD | EEE BO2.110 [T Greavield. 38 Mopa, 16-QAM] WLAN [R5 58

10195 | CAD | IEEE 8021 1n (HT 5 Mogs, 84-QAM) WLAN a2t 195
10156 | CAD | [EEE 8031 1n {HT Mand. 5.5 Mbps, WLAN 8.10 96
10797 | CAD | IEEZ 802,110 (HT Miwd, 38 Mbps, | Wi 812 128
TTaTA6 | GAD | IEEE 802.11n (HT Misod, 65 Mbps, B4-GAN) WLAN 827 90

10215 | CAD | IEEE 800,115 (NT Minod, 7.2 Mops, BPEK] WLAR 203 196

10920 | CAD | IEEE 802110 04T Wised, 43,9 Mops, 16-QAM] VLA (5] 88

102271 | CAD | IEEE 802,110 (4T Misbd, 72.0 Meps, 04-GAM| WA 27 +83

10222 | CAD | IEEE 802,110 16 BPSK| WLAN 206 =06

10223 | GAD | TEEE 802.17 (W7 Mised, 80 Mo, 16-GAM] WIAN a4 L)

10224 | GAD | IEEE 802110 (HT Mised, 150 Wops. B4-OAM] 808 <48
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RN A T S | a2
10225 | CAG ] sa7 206
10226 | GAG | CTE-TDD (SG-FOMA, 1 A, 1.4 N4z, T6-0AM] \TE-TDO G429 08
0227 | GAG | LTE-TDD (G0-FDMA, 1 7B, 1 4 Mz, 64 TET00 1026 )
| 10228 | CAG | (TE-TDD § VRB. T 40, OPSK) FE700 922 =94
10225 | CAE | CTE-TDD (SC-FOMA, | A8, 3 Mz, 15-0AW, OET00 | Ba4e =08
10230 | CAE | LTE-TOD |SC-FOMA, 1 19D, 3 Mz, 54-QAM: OET00 1085 s
10237 | CAE | LYETDO (SC-FOMA, 1 R, 3 Wiz, OPSK| TET00 019 -as
70232 | GAH | LTE-TDD 156 FOMA. | R8, 6 Wiz, 16-08M) TJET00 568 =08
10233 | GAH | CTE-TOD [SCFOMA, 1 78, 5 Wiz, S4-Q0M) TE-To0 10.35 298
10234 | CAH | LTE-TDD {SC-T0OMWA. | B8, 6 Wiz, GPSK) ET00 681 298
10235 | CAW | LYE-TDO (EC-FOMA, | 7B, 10MHz, 10-GAM) LTE-TD0 048 “aE
10236 | CAH | LYE-TDD {50 FOMA. 1 A8, 10 MHE. 04-GAM) UET00 10.25 96
10237 | CAH | LTETOD (SGFOMA.T 8, 0NHz. OFSK) LTE-TOD 21 [ 05
10238 | CAG | LTE-TDD (SC-FDAA, 1 Al), 15MIHz. 1 6-0AM] OE100 s 55
10238 | CAG L&ﬁ%‘ 178, 15MHz 63.0AM) LTETDD 10,25 86
10240 | GAG .1 A8, 15MHz_ QPSR TE-TDD 521 196
10241 | GAG _—mﬁh' TAMHz, 1 TETDD am 38
10243 | CAE UEE% mnauiﬁﬁ E. 70D [ 138
10343 | GAC 0% AB, 1 AMNE, GPEK] OETDD 546 9.0
16244 | CAE | LTE-TDO (SG-FOMA, 50% AB, 3MH2, 16-GAM CTE-TDD 1008 108
10345 | GAE | (TE-TDO (G0-FOMA, 50% BB, 3 MHZ. 64.0AM) TETDD 1008 188
10246 | GAE | LTE 100 (5C S0% AB. 3 MHz. GPSK) LETDD 3 154
10247 | GAH | ?wm“_ﬁi‘sum TH-0AM) UTETDD a5 198
10248 | CAH | LTE-T00 (SCFOMA, 50% A, 5 MHz. 66-0AM) CET0D 1008 +3.8
10244 | CAH | 0% A6, SMHz GPaR) ) 08
10250 | CAH | LTE- S0% AB. \0MHZ, 15-GAM) LE-T0D ELl 138
10251 | CAH LTE-TW(WW Ewum.u-om) JE-TDD 1007 49.8
10252 | GAM | LTE.T00 (SCFOMA. 50% RE. 10 Mz, GPSK] UETDo B4 )
16353 | GAG Lﬁﬁb‘m»Tﬁxsm. 0] TET0D 350 295
| 10258 | OAG | [TE-TOD (SC-FOMA. 80% FB. 15 Mz, 54080 LET00 10.04 +88
10255 | CAG | LTE T0O (SC.FOMA. "'mu:iﬂ%‘g‘ﬁ HEThD 9.20 286
10256 | CAG | LTE-TDO (50 FOMA, 100% AR 1.4 WHe, 16-0AM) OET60 206 )
10257 | CAC | LTE-TOO (SC-FOMA. 100% RB, 1.4 M, E4-GAM] E-T00 1008 | 86
| 10288 | GAC | LTE TOO (SC-FOMA. 100% N, 1 4 Wiz, GPSK) LFET00 FE) =65
10059 | CAE | LTE-10D (SG-FOMA. t00% Mz 160AM) LTE-TDO 298 +0.8
16280 | GAE 'Ltsmomvm""%aﬁ‘m"""’ GETI0 S87 <08
10801 | GAE | LTE-TOD (SCFOMA. 100% A, 3 Wiz, GPGK) S w24 200
10262 | CAH | LTE-10D (SC-FOMA. 100% FB, 5 Vo<, 16-GAM) Te-T00 583 204
16283 | CAH | CTE-TOD (SC-FOMA, 1007 A8, 5 Wiz, 54-GAM) OET00 0.6 -85
10264 | GAH | LTETOD |SC-FOMA, 100% 1, 5 Wz, QFSK) L7006 523 =0
10285 | GAH de?ro'i'm'im' W 78 10MHE. 15-GAMI TET00 582 +98
10266 | CAH | LTE-TOD (SC-FOMA, 100% 7S, 10MHz, B3-CAM) TET00 10,07 513
10267 | GAM | LTE-TDD (SC-FOMA, 100% R, 10 LTETO0 9.30 a8
T8 | GAG | LTE DD {50C-FOMA, 100% RE, 15MHz. 15-GAM) UE-TDO 10,08 08
V0266 | GAG | LTE-TOD (5GP DMA, 100% RS, 16 HE. 14-0AN) ITET0D E] 28
10270 | GAG | LTE-TDD (SC-FDMA, 100% I, 18 Mz, GPEX) GET00 [ a6
10274 | GAG | UMTSFOO (HSUPA, Subladt 5, J0PP Aall.10) WEGMA 57 an
10275 | GAG | UM . Sublest 5, SaPP Fe 4) WCOMA = sas
10277 | GAA | PHS [GPSK) PHS 1A 125
TURTY | CAA EVW B84 Mz, Rollen 0,5) (5] S 180
| 10270 | CAA | PHS (QPSK, BW B84 MMz, Rofioff 0.35) FHS 12.18 19.6
1028¢ W‘Ehm Fill Pt [ 5t 158
10307 | AAR | COMAZ000, B3, 5055 Full Ale COMADI0. 348 88
10292 | AAR | GOMAZDOD, AGY, SOR2. Full Faie CEAAI00 338 186
10283 | AAB AC3, 03, Full Fale COMAX00 350 186
| 10205 | AAB | COMAZ000, RC1, SO, 178 aln 251 COMAZN00 1248 196
10297 | AAE | LTE.FOO (30-FOMA,_50% AB. 20 MHz, OPSK) GEFDD 581 188
10268 | AAE | LTEFDD [S0-FOMA 50° AR, J MHz, CPEK| 57 295
10299 | AAE | LTE-FO0 (SC-FOMA. 50% RB, 3 MH2 15-GA8 400 &30 408
| 10300 | AAE | LTE-FDO (SC-FOMA. 80% AB. 3 MHz, 64 OE+00 660 )
10301 | AAA £02.126 WMAX, (70:18, 5 ms. 10 12.08 =05
10902 | AAA | IEEE 802,160 12598, 53, 10MHz, Sy ioats) WNAY 1257 =05
10303 | AAA | IEEE 802,168 @ mlo“ﬁ,m— WINAX 12 08
10304 | AAR W WIMAX 106 =85
0905 | AAA | REL 002.160 WIMAX {3115, 10me, aium,Wsﬂm WIRAX 1524, =96
110306 | AAA zsemmnW%mumm WIMAX 1367 e
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UID | Aev | Comemunication Sysiam Name Group PAR (08) | UneE A =2
(10007 | ARA 160 WIAAX (29,18, 10 me. 10 Wiz, GPSK, PUSC, 18 aymbaos) WIMAX V648 126
10008 | ARA E&m1umm!EL8 01w, 10 Wiz, 10GAM, FUSC) VA 1440 188
10008 | AAR" T TEEE 802, 16w VIMAX (2318, A0mE. 10 W7, 16GAM, AMC 2¢1. 18 VAVAX 3 )
10310 | ARA B00. 11 WIMAX (2915, 10 ms, 10 Mz, QPSK, AMG Zx8. 10 VINAAX V&57 [T
10311 | AAE FOO . 100% FIB. 15 MHz, GPSK| LEFDD [ 186
18313 | AAA | IOER 13 DEN 051 6.6
(10314 | AAA | DEN 1A DEN 1348 19.8
10315 | AAB | TEEE'802.116 Wi 2.4 Gz (USES, 1 Wbps. 9500 duay cyew) WLAN (L 8.8
10310 | AAB mmno%w.nmumw WLAN EE) X
10317 | AAD | IDEL 502.11a Wi 5 GHE (GFOM, S Mbos. #6pe duty cyok) WIAN a3 .0
10352 | AR | Pules Wavekem (200, 1 0%, Garmne 1000 108
10353 | WA | Fuiza Wavslorm (200Hz . 20%, Gonarc 699 +0.8
10854 | ARA | Fudne Wavelorm (200Hz, 40% Germeo 398 00
| 10355 | AAA | Pudse Waelorm (200Hz, E0% G z22 9.5
10385 | AAA | Pulss Witvatoem (200H. 80%) Gerarc 097 8.8
10387 | AAA 1t MH2 Garang 210 494
10388 | AAA | GPSK Wivplorm, 10MHz Gernnc 522 0.6
10395 | AAR | G4-0AM Wavelorm, 10 ki4z Genaric 827 <08
10335 | AAR | S4-0AW Wavetarm, 40 Mz Garen: g37 280
10400 | AAE | IEEE 802.11ac Wi (20 MH2, 64-GAW. 98p duty oy WLAN 837 =06
10401 | AAE | WEL 002.11a0 Wi (40 MHz, 5&-0AM_ 900 Suty cyche) WLAN 860 208
10402 | AAE | TEEE 802,185 VoF) (80 MHz, 5¢ Dy cyeh) WLAN 853 =85
10400 | AAE | EONAZ000 (1xEV00, ey, 0] 376 =0A
10404 | AAB (&) Rox. A) COMAZH00 377 55
| 10406 | AAB | COMARI00, RS, S00Z, SCHO, Full Fiahe COMAZ000 522 =35
10410 | AAH m% 0 {SC-FOMA, 1 78, 10 Mz, OPSK. UL Subiramen2.1,8.7.8,0, Subimme Conl=d) | LTE 150 782 L)
0414 | AAA , 40 MHz [ 808 98
10415 | ARA | IEEE 807110 WIFl 2.4 Giz (DSS5. 1 Mbms, Sope duly Gyom] WLAN 154 =08
0416 | AR m&’&%@qu WOAN 8: | s
0417 | AMG i!E'&E‘Lﬁ_'nm 5 G2 [OFDM, 6 Mops, 99pc duty oycle) WUAN 823 <84
10418 | AAA | IEEE 002,11 WIFI 2 4 Giz [DSSS-CFOM, § Wipe duty cycie. Long WLAN .14 =aa
10415 | AAA | TEEE B2 110 WiFi 2.4 0% m‘%ﬁ’ummwm; WUAN EXE) U
10422 | AAC BOZ 110 [HT Groernield, 7.2 Miga, BP5K] WLAN 8.3z “ae
70433 | AAC | EEE BOZ AIn (W] Greenhisid, 43.3 Miga, 16000 (X3 NG
10424 | ANE TT0 (HT Growedinkdl, 2.2 Mops, 64 WLAN &0 ~as
10425 | AAD | IEEE 002110 (M1 Groa ‘Jn.‘"Tsum‘ fos, BPEX] WEAN WA =48
10435 | ARG | EEEE BOE.11n (HT Greentieid, S0 Mo, |m_ WUAN 065 sas
10427 | AMC EEEMII"% | 180 Mopss, ] WLAN ) Ty
10430 | AAE | LTE-FDI MHZ E-TM 11) TE-FDO a8 =968
10431 | ARE | LTE-FDD {OFOMA, 10 MHz, £ T 3.9) UTEFDO 038 =95
10432 | AAD | LTE-FOD (OFDMA, 15 MHE ETM A1) UL D0 s 0N
10433 | AAD | LYEFDD (OFOMA. 20MHZ, ETM2.7) TEF 0D A.34 =1
70433 | ARB | W-ODMA (BS Yest Modsi 1, 54 DFGH] WCOMA (1) 155
10438 | AAG | (FE-TOD (50-FDMVA, | 1, 20MHz. GRSK. UL AT e a2 a6
10447 | AAE | LTE-FDD § SMHE, £-TM 3.1, Chpgrng 4%, TE-FDD 75 [E
10448 | AAE | ITEFDD 10MHz, ETM 3.1, Clgpin 44% TE-FDO = +58
10425 | AAD | LTEFDO (OFDMA, 15MHz, E-TM 2.1, Cloing 44%; LTEFDD 751 +9.0
10450 | AAD D0WEL2, E-TW L1, Clpping 44%) UTEIDD 7ae ahn
10451 | AAB | W-GOMA (S Test bodel 1, 54 DPGH. Clipping 4% VIGOMA 756 =88
10453 | AAE | Vakaaton (S, 10/, 1ms) Tost 1000 i858
10456 | AAG | IEEE 500.11a0 WiFi (160 MHZ, 64-OAM. 8pe duy cyeie) WLAN 863 195
10457 | AAB | UMTSFDD | WCOMA [ 135
10853 | AAA | COMAZ000 (TxEV-DO. ftey, 1. 2 carmiers| 855 <86
10458 | AAA 2000 (1NEV-DO, Fv. B 3 cwetara) COMAZ000 835 108
10860 | ARB | UMTEFDO . ANTR) WOOMA 238 <38
10481 | ARG Wm“mrux A MHz, QPSK 1A Suirame-2.3.4 7 49| LFE-To0 782 frx)
10467 | ARG T AB. 1.4 W, 16040, UL S 534,789 TE-T00 230 s
70483 | AAC ms-mum' AB.1.6M5a, 54004, UL Subkireed 34,705 OET00 8.50 )
10664 | AAD | LTE-TOD (GC-FOMA, | AB. IMHz, CPEX, UL 234,769 EToo 762 =85
10485 | AAD | TYE TOD (SCFOMA 1 AB. 3 MH2 16-0MM. UL Sublame-2.3,4.7,8.9) TE-T00 23z =06
10488 | AAD | LTE-TOD SMHz, BA-0AM. UL Sublieme=2,3.4.7,0.9) TET00 B +85
| V0467 | ANG | UTE-TOD (SC-FOMA, | RB. 5Mitz, GPEK, UL Buiamess 3.4,7 4,9] FE-700 ThE =95
10468 | ARG mmmnaﬂ TE-100 8.3z e
0464 | AN | LTE- Wz, 64-QA, UL 9478 CITETO0 | 0.6 A
10470 | ANG us-mmmvnw UL 3,4.78,0] UET00 7 )
0471 | ANG ) IECFOMA, | RS, 10MHz 1 23.4,789) Yoo [ES ae
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UD | Rav | Communicalion System Name % PAR (dB) | Unc® k=2
10472 | ARG | LTETOD (SC-FOMA, 1 1D, 10 W4z, B4-AM, UL Sublmmand 34,7 89) B57 =08
10473 | AAF | LTE-TDD { 18, 15w, UL Subirame-2.3,4,7 ,9) UTE-T00 782 a4
0474 | AAF | CTE-TOD { 1 RE 15V, T6-0AM, UL Subbamaeg 34,7.8.5) TET00 Rz a8

70475 | AAF | LTE-TOD (SC-FOMA, 1 15, 15 Wiz, 540AM, UL Subvased 34,7,6.9) LFET00 B57 L)
10477 | AAG | LTE-TOD [SC-FOMA, | RA. 20 Wiz, 16-OAM, UL Subvame=234.7,5.8) LTE-TRC 832 B
TUA78 | AAG | LTETDD [SC-FOMA. | RS, 20057, S4-GAM, UL Subkan=0.34,7,8.5) ET00 857 =85
10479 | AAG | LTE-TOD {SC-FOMA, 50% F8, 1.4 MHz. UL Sublrummesz,d,4.7,0,0] FE-To0 774 08

| 10450 | ANC | CTE-TOD (SC-FOMA, 50% 1. 1A MHz. 16-0AM. UL 234789] TET00 &8 B
10481 | AAC | TETD }mmuuw.uom.umvm TETe B.e5 =5E
10442 | AAD | LTE-TDD 50% RE, 30z, OPSK, UL Subirames2.3.4,7 5.8} LTE-TOO [Zi] =54

90433 | AAD | LTE-TOD (SC-FOMA, 50% R, 3 Wz, 16-GIAM, UL SubVieresd 3.4.7,0, ET00 | &m ik
[ | LTE-TOD |SC-FOMA, 50% 1, 3 Wz, 64-Q0M, UL Subkama=2.347.69) \TE-T00 BAT -25

70485 | ARG | U 15C- O R, 5S4, OPSK, UL Subirame-2.3.4./ 8.8 7E-T00 750 a8
10438 | AAG | LTE-TDD {SC-FOMA. 00 R, 5 Wiz, 16-QAN, UL Subvress 34,7 8.9 UTE-T00 8.38 L)

30437 | ANG | LTE-TDD (SG-FOMA, 50% 7, 5 Wiz, 4 GAM, UL S 233759 UE- .60 A
10428 | ARG | LTE TDD {5C-FOMA, 50% RS, 10MHz. GPSK._ UL Subimme=2.3,4.7 8.5) LTET00 790 =85
10489 | ARG | LTE-T0D {SC-FOMA, 50% B8, 10MHz 16-0AM, UL Sutirama=22.4,7 8.6) LTET00 nal 08
10450 | AAG | LTE-TOD (SC-FOMA, 5% 8, 10MHz. B4.QAM, UL Subyama-2. 34,7 £9) TETCO 856 =08
10481 | AAF | LTE-TOD (SC-FOMA. 50% 1N, 15 WHe, UL 4788 \TE-TD0 174 L8
VOASE | ARF | LTE-TOD (SC-FOMA, 50% R, 15MHz. 10-GAM, UL Sutframu=2.3.4,7 251 TETD0 [0 <as

(70450 | AAN | TYECTOD (SC-FOMA, 50% 78, 15MH2. B4-0AM, LA Sudrame~2 3.4,75.6) UET00 A55 s
10494 | AAG | TE-TDD o FA 0 UL SubiramasZ,3.4.7,8,8) TEBO | Tk T3
10456 | AAG | LTE-TDD (SC-FDMA, 5% R, 20MHz. 10-0AM, LR Sudframp<23.4,7 8 LTE-TDD 037 =3
10486 | ARG | LYEEYDD 1SCFOMA, 50% R, 20 W muzuw.uma.ug T OEToo [ A
10457 | AAC | LTE-TOD (SO-FUMA, 100% B, 1.4 MHz, GPSK, UL 3347 89) LTETE0 767 a8

10486 | AAC | LTE-TOD {5C-FOMA, 100% A, 1.4 MHz. 16-OA, UL Scblmme-2.3,4.7 8,31 TTE-T00 040 =25

70498 | ANG dﬁﬁfb%wumumn LTETDO 863 )
10200 | AAD | LTE-TDD {SC-F DA, 100% A, 3 UL Sublame=2,3.4.7,8,0) LTE- 00 757 3
10201 | AAD | LYETDD {SC-FOMA, 100% A8, 3 MHE. 16-0AM, UL 5 234,755 TET00 (K23 =68
10500 | AAD | LTE-TDD {5C-FOMA. 100% RB. SMHz. 64-GAM, UL Susamn=22.4,7 A.4; LTET00 852 0B
10503 | ARG | LTE-TDD {5C-FDMA, 100% B, & MHz. QPSK. UL Sub ZIATH0) TE-100 772 T

0208 | AAS | LTE-TOD (SC-FOMA, 100% AB. 5 MHE. 1 0-GAM, L 5 234,750 TE-T00 831 56
3 AG | UE 100% FB. SVHZ. 64-0AM, LA Subframe~2 9.4, 2.8) GET00 854 =00
10206 | AAD | LTE-TDD 100% A8, 1 UL Subbaewe2 34,785 LTE-TDD 7.74 98
10857 | ANG | TETDD , 100% REB, 10 MHz. 10-CAM. UL Sutframe~2.3,2.7,8,9] TE-TDO (£ =556
11508 | AAG uz-vsﬁ%%. 1005 RB, 10 MHz. 84-CAM. UL Bubliamme2 3,6 7.0.5) LTETDD A5 0.0

10500 | AAF | LTE-TOD (SC-FDWA, 100% AB, 16 UL Subvmrae2,34.7,8.9) TETB0 7@ [0
T0810 | ANF | LYE- 10D {SCFDOMA, 100% AR, 15 MHE, 15-GAM. UL Sublrame-2.3.4.7 8.8] TE-TD0 045 86
105t | AAF uﬁﬂ%mﬁwm 15MHZ 68-0AW UL Scblmes2.3.4,7.8,0) LETOD 057 Y

TT0%1E | ANG | CTE-TOD {SC-FOMA, 100% RB. 20 Mz, GPEX, UL 334769 UE 100 7,74 a8

TTUSYA | AAG | LTETOD (SC-FOMA, 100% AB. 20 MHz. 15-0AM UL Scbimmenz .6.7,8,3] TE-TOD [T a8
TUSTA | AAG | LYE-10D {SC-FDMA, 100% RB, 20 MH2, B4-OAW UL, Scblranm=2.3.4.7.8,8] ET00 A5 wan
10515 | AAA | EES D02 11 Wb 2.4 Gz ¢l 2 SGpc duty cycla) WLAN 152 a0
10510 | AAA | FEEE 002,110 Wit 2.4 GHz (DSS5, 5.5 Mbps, Bipe duty cycle) WLAN 187 +56

TO517 | AAA | IEEE 502110 VAR 2.6 11 Tope ity cyci) VAN 158 an
10538 | AAG | IEEE B2 1 1M WFT 5 GHE , 9Mbps. 990c duty cych) WLAN ) Tan
10818 | ARG | IEEE B02.1 1&h Wi 5 GHZ (GFOM, 12 Mbps. 83pc daty cyde) WLAN =) 156
13! AAC | TEEE BOZ.1 | an WiFi 5 GHz (OFDM, 18 M, B30 Bty cyom WLAN 812 [0

10531 | AAG | TEEE 8021 1 WAFT 5GHE OFDM. 24 Mbgs, S9pc aty cyow WLAN 7a7 198
10822 | AAC | IEEE 802.11ah WiFi 5GHz (OFDM, 26 Mbps, F5pc cuty cyde| WLAN 845 196

10533 | AAG | IEEE 80211 WIF) BGHz | OFDM, 48 Mitoa, 99p6 Guly cron WLAN [ 5.8

10532 | AAG | IEEE 800,114 WIFi SGHE OF DM, 54 Mbos, 3pc Auly cyde) WLAN 827 198

10525 | AAG | JEEE 802,114 Wil (20 MHe. WGSD, 99pc duky cyck WLAN 836 a8
10508 | AAG a02.11ac WHzZ. ICET, 2 Sty cyow VILAN B4z <85

10837 | ARG | IFEE 800, 1ac Wikt (20MHz B9pc daty cyok WLAN €31 108
10 ARG E02.1120 Wi (30 MHE, MGSS, 990c duty Cycie; WLAN 238 395

10629 | AAC | IEEE 8021 1m0 Wi (20 MHZ. e duty Gyt WLAR &35 =9.8
10531 | AAC | IESE 802,118z WiFy (30 MHz. MCSE, S5pc cuty Cytie! WLAN &43 00
10622 | AAC | TEEE 802.11ac Wins (20 MHZ. MGST, #9px ity Cyoe! WLAN 528 L)
1053 | AAC | IREE 802.11ac . MCSE, B3pc uly cyoe WLAN. 50 =85
10534 | AAD | IEEE B02,11a0 Wi (40 MHz, MCS0, 93pC cuty croia WLAN 545 08
10535 | AAG ‘E!E‘m"‘_L.nuwa(wm, WMC51, epe duty cytin, WLAN B35 w5
10538 | AAC | JEEF 002.11ac Wi a0 3 cuty Cythe WLAN 8.32 =88
o WAG | TEEE 802,118 W1 (40 Mz, , 3pc Auty cytie WLAN Ead =08
10538 | AAC 1100 WE [ MCS4, Mpe duly cydle WLAN 854 )
10540 | AAC | IEEE 002.1180 WiFI |  58p0 duly Cyo WAAN [ER) 36
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UID | Rew | Communication Name Group PAR Une™k =2
0547 | AAG | EEE 802 1000 40 29pC Gty Gpcle) WLAN [ Y
10542 EEE 80211 WAFI |80 Wz, WCS8, 8 duty Cpo WA (2N s
0540 | AAC | ELE B2 3\ ac WIFT (80 W, MOS8, S3pc duty oyl WLAN 065 =96
10533 [(AAC | EEE W21 1nc WIF) {80 NIz, M0, 09p% duty cycle WLAN 847 06
VOSIE | AAC | EEE BGG.1 Tne WIFI (BOMIE, W51, B9pz duty eyl WLAN (3 B
10845 | ARG | IEEE B0 118z WiFi {80 MHZ, MGS2, B8pe duty Cyelt) WLAN [ES) 96
70547 | AAC | EEE 2.1 a0 WIFI B0z, MGS3, 99p: uly cycle) VAAN [XT) 1)

10546 | AAC | TEEE 021 1m0 WIF| {0 Miiz, MGSA. Ba5c duty oyeh) WA 037 156
10880 B0G.1 145 WIFT (50 MMz, MCSS, 88pc duy cyck WU 0.3 196
10551 | AAG | IEEE B2C.1 122 WiFI M, MCST, 00pe duy cyche] WLW e +8.0
10552 | AAC | IEEE D0g 1 Tac WiF| (80 Mz, MGSS. 900e duy cyce! WLAN (X3 T8

10553 | AAC | IFEE 802.11ac WIFi 800z, MES9. 90c iy vl VLA 545 186
10554 | AAD BIC. 113z WIFi (160 MHz, MCSD, 890c dty cyci, WLAN B48 50

10555 | AAD | IEEE 502,113 WiF| (180 MH. MCST, Wpe Gty cycke) WLAN BAT +9.6

10556 | AAD | IEEE 8021 1a WIFI (160 MHz. MES2, 95pc Gty oyim. WLAN 50 138
”u‘oﬁf"‘aﬁ"_‘munnmuwmmﬁﬂ uty cyc, ViLAN (= PrY )
105656 | AAD | IEEE S02.112c WiFi (160 MHz, MCEA, 8200 Aty cydio! WIAN 851 64
10560 | AAD E‘émucﬁ!mmmmmnm WLAN ERE) 96
| 1056Y | AAD | IEEE 804, 13 W1 (160 7. 93¢ ity i) WLAN bis 138
10562 | AAD | TEEE 8001 16e Wit (100 MHz, MCSB, 9500 tuly oo, WLAN O <4,

10563 | AAD 02,1 122 Vi) (160 MHE, MCSH, Zope duty cyie WAN 277 06
10664 | AAA EEm1lgmlm.mmml WIAN 825 138
10555 | AAN | TESE=02.11g WFi 24 Gz VZNEpE, 9P duty Syche WiaN 845 156
10566 | AAA | IEEE 802.110 WiFl 2.4 GHa [DSSS-0F0M, 10 Vibgs, 89ps duty 0yele WLAN 213 200
10557 | AAA eem.nglm'u"‘ﬁmumm.mmm WLAN “a00 08
10658 | AAA 1 WIFi 2 A GHe (DSS5 OF D6, 95 Wbga. a0E duty 2yeh WLAN 37 =38
0560 | AAA | IEEE 802.11g WIFi 24 Gra DESS-OFOM, 88 Mizps. B8p: ity cyek] WULAN 810 104
10570 | AAA Esem.unmiiﬁlmymmmm WUAN [E0] )
|5§7| AAA EEENZJ‘&WZ‘GQ[EYRMWQ& WLAN 198 235
10572 | AAA | TELE B02.11b WIFI 2.4 GHz (D595, 2 Migs, S0pc duty cyo WLAN a8 =46
V0573 | AAA | EEE D02 11b WIFI 2.4 GHa (DESS, 5.5 Mege, 00ps duly oycle) WUAN 138 =06
10574 | AAR EEO&HOWLIG&Q%H?W%W&) WLAN Tas a8
10575 | ARA BGZ 11 WiFs 2.4 Gz [DSSS-OFOM, 6Mbps, 90pc Iy cych) [ =36
10570 | AAA | IEEL D02 119 WiFs 2.4 GHz (DESE-OFDM, @ Bipc dury cycle) WLAN 880 90
10877 | ARA | IEFE B0a.11g Wik 2.4 GHz (DSS5OFDM, 12 M, D0pe Ay croo) WLAN 670 vae
10870 | AAA | IEEE B0z 110 Wi 2.4 GHz (DSSS-CF DM, 18 Mbps, § . BOEG cuily Cyc WOAN 849 88
10570 | ARA EEEWJW-—_JW ZAGHz (DSSE-DFDOM, 24 Minss, 99pc chily Gyi0 WLAN (B3 00
10880 | AAA | IEEE B02.11g WIF: 2.4 GHz (DSSE OFDM, 36 Mtgs, D0pe culy cyom) WLAN (R 196
10581 | AAA | IEEE800.11g WiE 24 GH3 Wﬂ%ﬂﬂqﬁl WLAN 35 Y
10582 | ARA | IEEE 800,119 WFI 2.4 GHz (DES5-OFOM, 54 Mg, 9090 ity cyciel WLAN 857 190
10583 | AAC T TEEE 802.11aT WiFi 8 GH (OF DM, & Mbps, 83pc duty cycw] WAN 858 a8
| 10583 | ARG | LK 802.1 1M WiFl 5GHz (OFDM, 8 Mops, Bpe Ay Gyda) WA ) B
10585 | RAG | TEEE 802,11h Wil 5GHz (OFOM, 1 , 90pG Outy cyche) WLAN a70 L0
10686 | AAC | IEEE 802.1100 WiFi SOHZ (OFDM. 10 S0pC Culy cyohe) WLAN 48 208
10RE7 | AAG | IEEE 802.1\aim WIFi EGHz (OFDIM. 26 Quty oycla) WLAN 90 <84
10682 | ARG srm.ummm@uﬁ“umg . 90pc duty oycls WLAN &7 FUE]
10589 | ARG 802,11 VAFI S Gz 48 \ps. 96pC 0Lty Cyahe) WLAN 8.95 S4E
10550 | AAG | IEEE W02.1 1aim VF) & 0z (OFD, 54 Vips, 80pc 0wty cyclo WLAN B.67 =65
10531 | AAC | EEE 802.11n muhnﬁhu.w.mmw| WLAN 63 =08
T053C | AMC | TEEE B2 11h [HT Mined, 0 Wi, WCS1, 5055 thity €ya) WEAN 8.73 o8
10593 | AAG | EEE mD2.11n HT Muad, 20 Wz, MCS2, 80pc tuty oycho) WLAN (X A&
10264 | AAC | EEE 802,110 (HT Maoo, 20M8E, NCE3, 90p: thty cycie) WLAN B74 58
10886 | AN | TEEE BOZ 110 [H] Mwed, 20MHZ, MGB4. 900¢ ity <y WLAN B4 “an
10508 | AAC | IEEE BO211n (HT Vixed, 200z, 800z duty cycis VAN 0.7 126
10887 | AAG | IEEE 002,110 (0 ., 200H. MGSH. Blge: Dy cycke WLAN 72 158
10668 TEEE 8C.11n (HT Meand, 20 MHz. MOS?, B0pe auty cye) WLAN 250 98
10500 | AAG | IGEE 8621 1n (HT Mixod, 4G MHy, MCSD, Bdpe duty Cyce) WLAN [%:) 198
16600 | AAC | EEE 802,11m (HT ADMHZ, MCS1, ¥opc Aty cyoe) WIAN S80 295
10001 EE 202,110 (-7 Mised, A0 MHz, WG, 3opc Uty cyca WLAN 282 196
10602 | AAG m‘ngir«"m“m.mmm WLAN i8e 245
10603 | AAG | IEEE 802,110 (MT Minsd, 40 MHz, WC54, 90p¢ Gty crcie) WUAN 509 205
10H04 | AAG 0 (7 Miesed, 40 MHE,  30pC duty Cycim] WIAN 876 =05
10805 | AAC | IEEE 802110 40 MHz, MCSH, %0pc outy cyde] WUAN 0. =35
10606 | AAG | TEEE 80811 (T Mies, 0 Wiz, MCST, 300¢ fty Gyche) WLAN (3 a8
10807 | AAG | IEEE BOZ11ac WiFi (30 W, W50, S0p¢ duty Cyia) WLAN 8.6¢ 106
10E0€ | AAC Eeemu-cﬂﬁwm.mnmmwl 0.77 196
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Ul | Rev | G 5 Name Growp PAR (@B | Ume™ k=2
10806 | BAG | EEE 02 11ac Wi (20 WHz, MES2, 50pG Buly Grae WLAN (X3 w24
10610 | AMG BO2.1 1A Wi (20 MHz, MCS3, 2000 Oty Cyoe, WLAN (¥ =28
T0BTT | AAL | WEEE 802 11 a0 WiFi (30 Wz, MGS4, W0pc duty cpoie WLAN A0 =08
108612 | AAG | EEE D021 100 WiFL NE-z, MCSS, 00pe duty cyde) WLAN 8,77 958
1063 | ARC | EEE D01 Lne W {20 Mz, \ALSE, B0DC Dilty Cych) WLAN [ )
10634 1z WIF {20 M2, MCST, B0po duty oyche WLAN 8.5 £95
10615 | AAG | IEEE BO2.1 13z Q0pz duty cycle] WiAN (3 [T
10616 | AAC | IEEE B02.1 152 Wil (40 Sty cyen WLAN (s 136
10617 | AAC | IEEE 82,118 WIF (4OMHE, MGS1. 300z day cyele WLAN [E3 a6
10618 | AAC | IEEE BOZ.11ac WIF| (20 MHz, MOS2 00p< duty cyck: WLAN (3 90
101D | ARG | TEEE B02.1 1ac WiFl (4OMHz, MOS3. 90ip: iy cyche WLAN =3 138
10620 | AAL | TERE B02.1 1ac WIFI (40MHa, MCSA. Boc Suy cyck] WLAN AT 188
10021 | AAC | TEEE B02.113¢ WiFi (40MHz, MGES. D002 Dty cycel BT =)
10022 | AAC | IEEE B02.11ac WIF) (40MHx, MGSS, B0p: thiy cyche) WLAN HeE (e
10629 | AAC | TEEE B02.1 1ac WIF| (4014Hz. " G0pE Sy cyewm) (13 158
"i0838 | AAG | IEEE 800,11 WIFI (DM, ey cych, 898 5.6
10625 | AAC | IEEE 802.1 122 WiF1 (40MHz, MGS3. 800 ity cycle: WLAN ) 00
10026 | AAG | IEEE 802.11ac WiF| (30 MHZ, MGSD, D0p: iy cycle) VAN [T a8
(10827 | AAG | IEEE 807.11ac WIFI (80 14z, MGSY, 300% ity Eyem WLAN 58 185
10628 | AAC | EEE 00,11 WiFi (B0 MHzZ, MCSS. 500c duty cychke WLN Xl 196
70025 | AAC | TEEE 502.113c WIFI (80 MHz, FACES, D00 dufy cyvie! VAN (3 18
10630 | AAC | JEEE 803. 1 1ac WiF (S0MHz. 1ACSH, 505 duty cyeh WLAN (X3 188
10631 | AAC | TEEE 5001 Tac WIF] (80 Mz, MC5S, :zcyeb WLAN a8 198
10032 | AAC 2021120 1Hz. MCSE, Bipx duty cyche, VAN a4 188
10633 | AAG &Em.n.cmgﬁ'&.‘ﬁﬁmqqa WLAN [15) =55
10834 | AAG | TEEE 802.11ac WIFI (30 Mz MGSS, Bloc duty cycke 280 188
10635 | AAG -113c WIF (50 MHE. MCSH, 0p: duty cyuh, WLAN 28 198
| 10838 | AAD | IEEE #02.11ac WIF] (160 MHz. WCBD, 50p¢ Suly Cy WLAN X5 =55
16637 | AAD | 202,113 WIF) (160 MHE MCS1, 20pc duty cycie) WLAN 70 )
16038 | RAD 200.T1ac WIF (160 MH2, MC52, 20pc duty cyoin WA E8E 198
10639 | AAD | IEEE B02.1 a0 Wi (160 MHz, MCE3, 9ope duly cycn) WLAN S85 4248
10640 | AAD | IEEE 02,1 7ac WIFL (160 Miz, MCS4, 90pc duly crade] WLAN 168 +88
10841 | AAD | TEEE B0A.1 Tac W (100 MHe, WGSS, S0po duty crde! WLAN 0.06 =00
10642 | AAD | TEEE 802.17ac WiF1 (160 MHZ, WCS6. 90pc duty oye WLAN 806 05
10843 | AAD | [EEE Q021100 WFI (150 MHz, MCS7., 90p¢ tily Gy WLAN [ =85
10544 8021 1ac W1 (160 Wz, WCSH. S0pc duty cycin) WAN 005 =05
10645 | AAD | 8021100 WIEL |150 Mz, MCER, G0pS dity bycis) WLAN &11 Sas
10645 | AAH | LTE-TDD (S0-FOMA, 1 1B, & M-z, OPSK, UL Schamess?) GET00 3 =38
10647 | ARG | LTETDD (BC-FOMA, 1 1B, 20WHe. QPSK UL Subliame-2.7) LETE0 11.96 06
| T0548 | ARA | COMARI00 (1% A =) COMAZ000 345 <36
_____"1'»@““ AAF| CTETOD (OFDMA, SMHz. £-TH 3.1, Glipping 635%) LTE-T00 a1 sae
106453 | AAN | LTETOD {OFOMA. S0MHZ E-TM 3.1, Ghlopeng 4%, LTE-TD0 T4z a6
V0854 | ARE | LTE-TDD [ 37, Clpaing A4%, TE-T00 (3 +98
10655 | AAF | LTE-TOD (OFOMA_ 20 MH, E-TM 3.1, Clinging 44%! LTE TOD 12 <86
10650 | AAD | Puiss Waeform 10%) Tust 10,00 198
10650 | AAS | Pube Viawslorm 20%) Tast (£ 196
10660 | AAS | Pulsa Waweform (200Hz2, %) Test ) 86
10881 | AAD | Puise Viaweform (20052, 50%) Tost 1z 99
10667 | AAB | Pulse (200Hz, 50%) Tl 057 [0
10 AAR | Bhaioos Low Enegy Slostoom 218 156
0671 | AAL. SOE 11 20 Mz, WOSU, 90pG duty cyde) WLAN o 168
10672 | AAG | IEEE S02.1 130 |20 Mz, WCS1T, S0pe tuly Gyokn) WLAN 857 198
10673 | AAG | IEEE 800,11 120 Wz, MCS2, S0pa ity oreh) WLAN XL 295
10674 | AAG | TEEE 8021 1% {20 Wiz, MCS3, 80pc oty oytie WLAN [EL] 268
10675 | AAG | IDEE 808.1 12 (20 Wiz NIGSA, B0pe duty cyeh WLAN 590 108
1 AAC | TEEE 802,11 ax (20 VIE, S0pc duty cyche) WLAR 877 =85
10677 | AAC | IEEE 802.1 ax (20 MRz, ICSS. 0g duty cyche) WLAN &73 208
| 10678 | AKC | TEEE 802.1 1ax (20 MHz. MCS?. S0pe uty Syew) WA & 205
10678 02, 11a% (20 Mz, MCSS, B0pe Dy cycke WLAN 560 i35
10680 | AAC | IEEE BUZ.11ax (20MHz. MGS9, D0t thiy cych WUAN .80 =08
0681 | AAC | IEEE BOZ.11ax (20 MHZ. MCS1D, 0p¢ Ay Cyck] WAN 8.62 206
(10632 | AAG | IEFE B02.11ax (20 MHz, MGS17, 80pa duty oyoe| WLAN [15) =85
(0683 | AAC | L 002 Tax (20MHz, MGSO, Wige: Sy cyok| WLAN 642 686
10634 | AAC BUZ.7 bw (20 M 1, Bige Suty cych)| WLAN .25 L90
10486 | AAC | EEE B02 11ax (20 Mz, MGSZ. 33pc ity oyol WLAN [ 38
T0ESH | AAG T1ax (20 MHz, MCS3, 29pe cuty cyoin) WLAR (] 188
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UID | Rey | Communication Narw % PAR () | Une® k2
| 10887 | AAC | EEE BOZ110x (20 %‘m" Oty cych B a5 =04
10688 | ANC | TEEE 8021 1Ax (20 MMz aay cyem, WLAN 839 L)
10689 | AAC BO2.11ax (20 MHz. MCSS, B9 duty cyolo! WLAN 55 94
10590 | AAC 110 (20 MH2. MGS7, ige Ay cyom, WLAN .90 =08
10681 | AAC | EEE D021 \ax (20 F3pC Ay Cyow WLAN [(F3 e
10682 | AAC B2 1 1ax (20 MHz, MCSS, 58pc duty cyci WLAN 0.23 48
10083 | AAC B2V 1ax (20 MH2, MCS10, 93pc duty Gyole| 825 +25
1094 | AAG | IEEE DOZ.1 1 ax (20 MHz, WCST1, #ine duly cyce) WLAN a57 a0
10655 | ARG | IEEE 802,11 ax (40 MHz, MCED, 90pG Oty Gyo] WLAN n.7e 198
10686 | AAG | IEEE B0G.11ax (40 MHe, MGS1, S0pa duty cyc [ED =56
10697 | ARC 11ax (30 Mz, WCS2, S0pc outy cyce) VAN (23] 98
10686 | AAC | IEEE 502.11ax (30 Mz, MGS3, pe duly cyde WLAN 88 w80
| 10885 | AAG | IEEE 020 114 100 Wiz, MGS4. 505G duly Cpee) VAN (13 98
770700 | AAD | IEEE 00,1142 (40 Wz, WCS8, S0pc duly Cycka WLAN 73 186
VG701 | AAG | EEE 8021 1 (30 Wiz, WG90, 80p6 duty orde) ViLAN L 08
10702 | AAC | IEEE 8021 1ax {80 Wiz, 7. SOpC Culy Cytin) VILAN 0.70 196
10703 | AAC | IEEE 802, 11ax (A0 Mz, M8, S0pc uty Cyo) WLAN (13 156
Ta70s | AAG | IEEE BO2.11ax (40 Wiz, VeS8, S0pc Outy Cyoin) VAN (=S 06
10705 | AAG | IEEE 8021 1ax (40 0, 900¢ duly oyche) WUAN LS 154
10708 | AAG | IEEE BO2.1 1w 10 Welz, WEST1, 5Gpe uly cych) WLAN [ =56
10707 | AAC | [EEE 802.11hx 30 Mz, MeS0. S2pc duty opoia) 33 )
10700 | AAD | IEEE 802,113 (40 Wz, MIGST. 9996 Bty cydle) VAN 858 196
10708 | AAG | IEEE 06,1 Tax 2 . S6pC dully Cyein) VILAN [E3) 186
10710 | AAG | IEEE 802114 {90 Wiz, Wo33, S8pa duty cych “WLAN 829 i85
10711 | ARG | IEEE 802.113% (A0 Ve, MCS4, 99y duty cyre! WIAN 236 9.6
107128 | AAG | IEEE 802,113 NS5 S6pc duly cyde WLAN [ 3.8
10713 | AAG | IEEE 900 114 [#0 W4z, MGSB, 98p0 duly cyciu) WLAN ) 198
10714 | ARG B02.1150 {890 W&z, NICS 7, $9pc duty Cycin) WLAN 26 3986
10715 | AAG | JEEE 802.1 \ax dty oyciw) WA B45 =48
10715 | AAD | EEE 800.11aX (A0 ML, . $6po duty oycie) “WiN 8430 =X
10717 | AAC 02118 {80 Wz, MCS10. <ty cycle) WLAN 848 +9.8
10718 | AAC 02,1 1ax {40 N&<z, MCS11, 90pe duty cycle) WLAN 824 196
10719 | ARG | IEEE 80,1 ax (00 Wiz, NS0, S0p0 0ty oycho) 81 S50
10720 | AAD | TEEE S02.118x (B0 i, MCS T, 60po duty oycke! WOR 587 06
16721 | ARG m.ungnn.%mmq& WLAR 70 85
10722 | AAG | IEEE 802,110% (90 MHz, S0pc duty cyche WLAN 55 =06
10723 | AAG | IEEE £02.11a% (B0 MIHz, MCSA. 50pc duty cycle WLAN E70 9.8
10724 | ARG E'E'm"l'fmw%w WLAN 860 488
10725 | AAC | IEEE 802,11a% (BOMHe, BOpc dury eyce WUAN Eie =05
10 AAC 802.11ax (80MHz. MCS7. 00pc duy cycle) WLAN 872 +948
10727 | AAG | IEEE B02.110X (50 MHz. MGSS. 90pe iy cyom) WLAN .66 <45
10728 | ANG | IEEE 802,71 Tax B0nc duty cyek WLAN w65 =05
10725 | AAC BOZ.1Vax (30 MHZ MGST0, (pe oy WLAN 868 [EE)
10730 | AAC | IEEE B02.11ax (80 MHz MCS11, f0pe Sty cyche) WLAN [X3] =85
10731 | ANG | IEEE B02.1 Tax (80 Mz, MGSD, 50 dhty cych) WLAN e =06
0 AAC | EEEE 802.11ax (80 MHE MCS1. Bps duty cyche! WLAN 888 )
0739 | ANC | IEEL 8021 1ax (0 MRz MCE2, B dudy cyoh) WLAN [ B
| 10734 | AAC | FEEE 0027 fax (SO MHE. . B80C Aty cych, WOAN [ =38
10738 | ANC | EEE BAZ 11ax (30 MHy. MOSA, Bpe dudy cyoke WLAN 8,33 e
VG738 | AAD | EEE 8021 Vax (S0MH2, MCSS, Dikee Sdy cyom WLAN 0.2 | +38
170737 | AAG | EEE D02.71ax (80 MIiz. MCSS, 5300 Oy Cyol WeAN (3 =96
10738 | AAC | EEE BOZ 11 ax (30 MHz, MGS?, 93 oty cyche: WUAN 842 08
70798 | AN Vix (80 MHz, MOS8, Do duly cyom| WUAN 523 e
10740 | AAC | EEE D02 7 1ae (BOMHz. . B3pc auty eyt WLAN A48 €
10741 | AAC | TEEE 8021\ (80 MH?Z, MCSY0, 9%8pc duty WLAN 840 190
10742 | AAC | EEE 802 11an (80 MHz, 1, 9pC duly Gyl WLAN BAZ 96
10743 | AAG | 1EEE 80211 4% (100 Wiz, MGSU, S0pc duty cycle WiLAN [(E 186
10744 | AAC B0 1 1ax (150 M2, MCS 1, S0p¢ duty oyl WLAN 916 196
10745 | AAG | IGEE DO, 13w (160 Wiz, MCES. 50pc duly cyeh WILAN S 126
1074l | AAC | TEEE 800 11w (160 Mz, MG, S0pc duty 9ok WLAN (X0 188
10747 VEEE 8021 Tan {150 Mz, MICSA, 90pc diy ovche) WLAN .04 206
10748 | AAC | IEEE S08.118% (150MHzZ, D0 dusy cyche WIAN a83 196
10748 | AAD | IEEE 802,1 1ax {100 Mz MGSS. S0pc ity cyck WLAN 850 465
10750 | ARG | ESE 202,118 {180 MHE. , B0pc Dty WLAN &7 5%
10751 | AAC !!Eum« |;.;_l"ll.umﬁy WLAN as2 298
10752 | AAC | IEEE 802 Tnx (180 5050 Oty Cyow) WLAN 88l 08
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UID | Mev | Communication Nume Group PAR (4B} | Unc™ A =2
10753 | AAG | IEEE 802.11ax [190A8-2, MGS10, D0p: duly cyak) WLAN 300 )
10754 | AAC | IEEE 8041 1ax {100 MHz, Aty cyi) VAN () X
o AAG | TEEE 80211 0x (100 MHE, Ay cyelo WLAN 04 148
10756 | AAG | TEEE 802.11ax (160 M2, NICS 1, 900 dury <yche Wi 877 88
10757 | AAL | IREE 802.1 13 {1 S0NMHE, A0ty cycle, WLAN 877 190
10 AAC | IEEE B02.17ax {160 Mz, Auty cych) WLAN 508 +9.86
10759 | AAG | TESE 202.11ax {160MHy. 0S4, B0pc tury Syck WiaR 858 180
0760 | AAG | IEEE 802.11ax {150MH2. MGSS, 005 duty cyck) WLAN 243 I
10761 | AAG | TEEE #02.11ax {160 Mz, MCS5, 9age duly Gyeis) WLAN L )

| 10762 | AAG | JEEE 803,1Tax (160 MHZ MGST, 390 auty cych WLAN 848 285

| 10763 | AAC | EEE 802.110% (160 Mz, MGSS, 380c ity cyck) WLAN 859 296
10764 | AAC | TEEE 802.1%ax (180 MHz MGSS. 98oc duty cyck) WLAN 854 208
10765 | AAC E:'iii‘n'u“mmw's’:i‘ipwmn WLAN &858 <aa

(V0768 | AAG | EEE 8021 Tax (160 Mz, MGE11, 3p0 uly Crc) WLAN [XT =95
1077 | AME | 56 NR {GFOFDM, 1 AB. 5 Mz, OPSK. 15 aHz) 5G NA FATTO0 | 700 =86
10748 | AAD | 36 , 1 AB. 10MHz, OPSK, 15kHz, 50 NH FAT TOD an 05

V0765 | AAD mm%ﬁ.%ﬁu Ha, PS5, 15hHY, SGNAFATTDD | 8.0 a8

10770 | AND | SGNA (GPOFOM. 1 AB. 20 MHz. GRS, 15kHE: NAFR1TDD | A0% a6
10771 | AAD AR, 75 MH3, DP9, 15kH2, SGNAFRITO0 | 8oz A

10770 | AAD | 5G NA (CP-OFDM, ¢ AB. 30 MH2, GPSK, 15 KHZ SGNA TR TDD | A23 B0
10773 | AAD | 50 AR (GP-OTDM 3 AB, 40 MHz, GPSX, 15RHE, 53 NA FAT TO0 no3 =35
10774 | AAD | 56 N (GPOFDM, 1 AB. 50 MHE, , 15kHz: SGNEFAITOD | 8 =28

10775 | AND | 56 0% RB. 5 MHz, GRS, 15KHE) SONAFATITOD | 8.31 198

V0775 | AAD | 5GNA (GROFDM. 10 15 KHa] 54 NR FR1 10D ) 156
0707 | ANS (CPOFDM. 50% AR, 15 MHz, OPSK, 18 kHiz) SGNAFAT DD | 830 a0
10778 | AAD | 50 NBL (R GF ML 50% RB. 20 M-z, OPSK, 15 kHz, SaNAFA TDD | 834 126
10778 | AAG | GG N (CP-OFDM. 50% HIS 25 Mz, GPSK, 1SRz SGNRFRITOD | 042 a8

10780 | ARD | (CF-OFDM_ 50% RE, 30 WHz., 1Bz, SGNAFAITOD | 638 Y]

10781 | AAD | 5G B0% RE. . GPSK, 18 kHe) R (=3 wan
10782 | AAD mmmmﬁﬁiﬁ“&ﬁs‘imw» 5G NAFAT TDD 042 )
10783 | AAE | 5G OFOM, wn'!. SWhz, GPSK_ 15 l6g) 700 | A3t 88
10784 | AAD m A8, 10MHz. QP9 190H SONRFRTOD | 825 | 198
10785 | AAD Eﬂli 15MHL, OFSK, '5“ 50 NA FR1 TOD B40 +9.8
10786 | AAD | 66 NA (CP-OF DM, 100% R, oMz, SGNAFAITO0 | 835 =55

10787 | AAD | 50 A [CP-OFDN, | n‘m"ﬁ'ﬁmmxow SGNAFRY 10O | 844 98
10788 | AAD | 50 NR (CP-OF OM, 100% R, 30 MHz, OBSK, 158H7) EGNAFAITDO | %38 198
10789 | AAD | 5G NA1 100% A8, 40 MHz, GPSK, 15RHZ) TT00 | 847 X

10700 | AAD sonmc%‘?m"“m“i‘um" RSK, 15kHz) G WA FAY DO | @as L)
10791 | AAE | 50 NR [CP-OFOM, | Al om"‘mﬁm; SGNAFALTOD | 789 <6
1074 | AAD | 55 NHIGP-OFOM, 1 A8, 10MHz. OPSK, 30 4HZ FAITOD | 700 =96
10783 | AAD | 56 W{Wﬁi“——"‘ma 151Hz. OPSR, 30RHE SGNA VA TOD | 798 w05
10753 | AAD | 5G NRICP-OFUM, | HB_20MHz, OPSK, 30AH SG NA P T00 | 7.82 VA
10795 | AAD | 56 NA T AB 25 MHe, GPSK, 30RHZ) 5GNAFATTOD | 184 =986

70796 | AAD | _sem%*n—.- 30MH2, CPS, YKL BGNA PRI TOD | 782 a6

__l_ll?_DT AAD sommmm.'mwiﬁmuum 5G NR FR1 TDD a.o 08
10790 | AAD | 66 net (@ 1 RE. 50 Mz, . 30KHz, SGNAFRITOD | 148 =96

10700 | AAD | 5 VA (GF 60 MHz, QPSK, 30 kHZ SGNAFRITOD | 7@ ien
10801 | AAD | 5G N (GP-OFDM. | B, 00 MHz, GPEK, 30 FHz SANAFRI DD | 788 196

10802 | AAD T AE, 00 MHz, GPSK, 30 kHz, NRFRI1TOD | 787 136

10803 | AAD | 5G WA (CP-OFDM. | AE, 1007, OPSK, 30 k) SGHAFRITOD | 7 98
10806 | AAD | SGNA Bo% RE. 10We<2, OPSK_ 0044 SONATRITO0 | 831 198
10008 | AAD W@Zmﬂ! 0% RE, 15WHe, OPSK_ 30)54) NRFRITOD | 847 186
10800 | AAD | 50 NA [CA-CE DM, 50% RE, 300, QFSK. 30 b SNSRI TOD | B4 56

10010 | AAD | 5 NA (GP-OF DM 50% 13, €0 Wiz, GPSK. 301 SGNRAFRTT00 | 834 19.6
10612 | AAD | 5G WA g‘ﬁm‘mmm SGNAFRITOO | 845 <95
10817 | AAE | 53 NH [CP-OFDM. 100% RE. 5 MHz. OFSK. 304z SGNA PR TDD | 845 <68
10018 | AAD | 55 NR [CP-OFDR, 100% RB, 10 MHz, OPEX, 30hH3) SGNA FRITOD | 504 105
CB19 | RAD | 5 NA [CP-OFOM, 100% RB. 15 MHz. GPSK, 30kHz) NA FRT TDO 833 +8.6

10825 | AAD | 5G N (GP-OFDM, 100% HB. 20 MHz, GPSK, 30KH2) 5GNA 230 =05
10821 JCP-OFOM, 100% B ETTT GG NA FATTD0 | 841 P
0822 | AAD | 56 N (EPOFOM, 100% RB. 30 Wz, GPSK, 30K0r: NAFATT00 | DAl =38
10523 | AAD | 50 NR(CP-OFDM, 100% RB, 40N, GPSK. J0WH2 SCNAFAI TOD | 8.3 =06
10824 | AAD | OFOM, 100% : F04) SGNRFATTOD | 838 a8
10825 | AND NA 100% AR, 00 30 W) 53 NRFR1 TD0 841 186
10827 | AAD | 56 100% RE, 90 Wz, QFSK, 90 iz SENAFRITO0 | B4 285
10228 | AAD | 6G vt (CP-OF DM 100% 18, 90 M7, OFSK, 300 55 NRFRI BAY 186
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UID  Rev | Comenunication System Name Group PAR{0B) | Unc" A =2
10028 | AAD | 5G N (CP-OFDW, 100% 1B, 100 WHz, GPGK. 3085z) SaNATAI VDD | B4 196
10030 | AAL | BG N (CB-OFDM. | RB, 10 M, GPSK, 80 RHa) SANAFRITDD | 743 196
10831 | AAD | 5G NI (GP-OFDM. | RE. 15 Mz, QPSK, B0RHY SENAFAITOD | 773 85
10832 | AAD | 50 NA (CP-OFON. 1 I, 20 Mz, GPSK, BOKH2 %G NRFATTOD | 774 D)
10033 | AAD N (CP-OFDM, 1 RE. 35 Mz, QPSK_ B0 hiz| SGNA A YDD | 170 168
10834 | ARD | 60 N (GP-OFDM. | R, 30 Mz, QPSK, B0RME SANRFATTOD | 109 <58
10235 © AAD | 50 NA (CP-OFDM 1 BB, 40 W2, OPSK, 80 k! NRFRI 0D 7.0 50
10835 | AAD | "—sors_(mm_a,somo&.ww SGNRFRI TDD | 766 196
10037 | AAD | 5G -OFDA. 1 RB, B0 MH:, QPSK. 80 ki) 53 NAFA1 TOD TE8 +98
10038 | AAD | 60 NA (CP-CEDOM, | RB, B0 W64, QPSK. 50 WL SGNAFATTOD | 700 158
10840 | AAD | 5G NA (CP-OFOM, | R, BOWE4z, QPSK. 60Kz SGNRFAITOD | 787 )
10841 | AAD | 5G NR (GP-OFOM, 1 70, 100 Wiz, OPSK_ 604z SGNAFAITDO | 774 0.8
10043 | AAD | 5G| 50 A8, 1502, QPAK. 60 k4r) SGNAFATTOD | 48 198
10844 | AAD | 5G NR (GP-OFOM, bo% F8, 50AHz, OPSK. 50 0) SGNAFRITOO | A4 280
10045 | AAD | 5G NA (CR-OFDRM, 50% P, 30 Mz, GPSK. G0AHz) 5G NP FR1 D0 | adl 0.0
(10088 | AAD | 5G A |CP-OFOR, 100% F8, 10 Mz, OPSX, SIKHZ) SGNLFAY TOO | 834 108
10055 | AAD | , 100% FEL 15 MHz. OPGK, BONHY, SENAFRITO0 | 840 88
10856 | AAD | 50 N [CP-OFOM, 100% PEL 20 Mz, GPEX, BORHY] SGWAFRI TDD | 837 190
10857 | AAD | 5G NA (GP-GFOM, 100% R 25 Mz, GPSX, B0KHZ SG N PR TO0 | 838 06
10055 | AAD | 5G NR .1mmwmww SGWA PRI TD0 | 536 E
10055 | AAD | 55 NA (CP-CEOM, 100% RB. 40 MHz, GPEX, SGNAFAITDO | &34 495
| 10980 | AAD | 5G NR |GP-GFOM WEEWW‘W 53 1TDO | EAT 08
10N | AAD | 545 HR [GF-GFOM, T00% FB 60 WITE GPSH, 0kHz, 50001 PRI TD0 | 840 195
10883 | AAD wNﬁcﬁmlmﬁumwuw 5G NA FRT TDO a4l 285
1054 | AAD | 50 NR [CP-OFDM, 100% AL, S0 MHz, GPEK, S0RHE TOO | 847 =06
10855 | AAD | 5G NR [CP-OFDM, 100% FIB, 100 Wiz, GPSK, &0 kHil 5G NI DB | At BT
10856 | AAD | 5G NI (DF T-a-OSDW 1 RE. 100 Mz, QPG 30 Kz} SGNAFATTOD | B8 =85
10852 | AAD | 50 NA (DF T-8-0FDM, 100% B, 100Kz, OPSK, 305H5) SGNA FATTOD | 588 =0A
10065 | AAE | 1 RE. 1000, QPSK. 120AHz) 5GNA FAZ 100 | 595 295
0870 | AAE | 90 NA JDF T-OF DA 100% 78, 100 MHZ. GPSX, 120AHE) SGNAFAZTOD | 506 =84
10871 | AAE | 50 NA (DFTA-OFDM. | AD, 100 Wz, 160AM, 120 1] SGNAFRZTOD | &75 =08
0872 % R TOU% FR, 100 MHz. THGAM, 1 204H2) 50 NA FR2 852 )
10873 | AAE | 56 NA (DF 15-OFDO, 1 B, 1000, SAGAM. 120434 GGNRFAR2TD0 | 6.01 =05
| 0074 | AAE | G NA (DFT9-0F DM, 100% WD, 100 MHz S40MA 1 203Hz] 100 | 665 =08
10875 | AAE | 55 NIK (GF-OFOM, 1 A8, 100 MHz, GPSK, 120 WHz] 50 N P2 100 7B BT
TOB7E | AAE | 50 MR (CP-OFDM, 100% HE, 100 Vi, QPSK_ 130 AH) SGNAFAZ TOD | 049 =48
70877 | AAE | 5G MR (GP-OFDM, 1 AR, 100 MHz, TEQAN, 128z} NG NAFRZTDOD | 708 =un
10878 | AAL E?fog‘"ﬁi’—as T00% RE. 100MHz 1H0AM, 120 1542) 5G NA a4 “an
10870 | ARE | 50 NR (CP-OF DM, ¥ A, 100 Wz, S4GAM, 13075 SGNAFAZTOD | 012 =46
10880 | AAE | 5G N (CP-OFDM, 100% W, 100MHz. 20 bz SGNHFA2TDD | 638 a6
10881 | AAE mﬁm—.‘ SOMHz QPSK_120WHz) SONAFRZ DD | 575 )
| 10882 | ARE | 50N (OF 1 .|mnanmovsx.1mm) SANAFRZIDD | hee a8
10883 | AAE | 6O NH ;1 Rl 8 T20AH3) SGNRFRZIDD | 647 156
10084 | AAE = aF nasnm: 1BAAM, 120KHz IGNAFR2TOD | 853 05
10885 | AAE | 50 N (DF -s0FOM. ) AE. 50 MHz. BEGAM, 130kHz) 50 N P GEI 198
10085 | AAE | 5G NA (OF =5-0FOM, 100% WL 50 Wiz, S40AM, 150 WHiz] EGNAFAZTOO | BhY +88
T0BA7 | AAE | %G NA {GP-DFOM, 1 78, 5002, QPSK. 180kHz) 56 N FRz TD0 778 +0.6
| 10BSE | AAF | 50 NN (CP-OFOM, 100% FB. 50 WHE, GFSK, T0KHE] SGNAFRZTD0 | 835 A
10085 | AAE | 5G NA [GP-OFOM, 1 7, SONMz. TBOAM, F200HT) SGNAFRZTO0 | 807 <85
T0090 | AAE | 3G > CIFOM, 100% FB. S0MHE, 10GAM, 120 ki z) BGNA FA2TD0 | &40 208
10881 | AAE munmume SGNAFRZTOD | 813 295
10082 | AME NFL{CP-OFOM, 100% AB. 50 MHz, B4QAM, 120NHE) &G NA FAZ TDD 841 =95
10837 | ARG | 56 NR {DFT5 OFOM 1 RB, 5 MHz, OPSX, 30kHz BG WA FRI TO0 | 566 =05
10838 | AAB | S0 N (DF 1-OF DM 1 AB. 10 Wz, QPSIK, 30 Wz SGNA TR 10D | 567 w5
10835 | AAE | G NA (DFTA-OF0M, 1 AB, 16 Mz, OPSK, 30 k) SGNAFAITOD | 5,67 =38
0000 | AAB sﬁﬁﬁiﬁﬁw—'ﬁm—: RE. 20 W, QPSK, 30 Wiz SGNAFAITOD | 568 e
| 10801 | AAS | 5G NA (DF T-8-OF DM, 1 7, 25 Wiz, GPSK, 301042) 5G NAFR1TOD | 5.68 T8E
10802 | AAE | 5G NA (DF T.5-OF0M, | 78, 90 Wbz, QPSK. 30 042 5G NAFAI TO0D | 5,08 s36
10503 | AAS | 50 mg'éﬁiwrm_uum'om.uw 5G WA FAT DD | 568 ah
10804 | AAS | SG NR (DF T-u-OFOW, | F8, 50 Mz, OPSK. 30 042 50 NR FR1 TDD 552 196
10908 N (DF T6-0FOM, 1 1, 00 Wbz, OPSK. 20 4] TENAFRITOD | G4k [
10808 | AAB | 66 VA (DFTs 178, BOMHE. QPSK. J0%Hz] SSNAFRITOD | 568 156
10507 | ARG | 5G NA (OF T5-0F OM, 5% 88, 5MAZ. GPSK, a0WHz] SONRFRITOD | 578 196
10600 | AAB | GG R (OF T4-OFOM, 50% B, 10 Mz, GPGR, S0RHZ SaANAFR 00 || 580 196
10000 | AAS FOM, 507% RB, 15 MHz, GPEK, 30KHz NAFRITOO | 540 186
10010 | AAB | 50 NA (DF Y= OFOM, 50% BB, 20 MHz, CPSK, 30KHz) SENRFRITOD | 589 <06
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ulD | ey Group PAR (08) | Unc® k«Z
10011 | AAS ﬁiﬁiﬁmﬁmm“ GFSK. D0 k| SGNAFAT TOD | 509 =0A
0813 | AAB | 50 MR (DFT-0-OF DM, 50% B, 30 MHz, GPSK. 30 14 5GNAFAY TD0 | 586 04
10913 | AAS | 5G MR (OF T-0.OF0M. 50% AB, 40MH2, QPSK, 90 ks) BGNA PN TD0 | 584 )
10914 | AAD | &G Bo% BONEZ, QPSK 30 k-2 53 NA FAT TDD A5 =35
0015 | AAB | S0 NI (DFT-9-OF DM, D0% B, 50 Mz, GPSK, 30 iz 56 NA FATT0D | 588 )
10916 | AAB | 50 NF (DF T-4-0F DM, 50% B, BOVHZ, GPSK. 30 K] SGNAFAT TDO | 587 a5
087 'W'ﬁ“%—&a—mg 50% B, 100MH2. QPSK. 304Hz) SGNA T 100 | 494 a5
TO0T0 | AAG | 5G N (DF 1:5-0FDM, 100% B8, 5 M-z, GPSK. 30 k33 SGNAFAT TOD | 686 =08
0515 | AAB | 50 MR (DF T-5-0F DM, 100% 7, 10MHz. GPSK, 30 0-e) SGNAFATTO0 | 586 )
10820 'W"‘Tﬂ'mm T00% 78, 15MHz. QPSK. 30 W 42) [ 5.87 <45
10827 | AAS 100% A8, 20 [ 50N FRY TDO 514 =04
10822 | AAD saum FT-a-OEDM 'mi"a'»u.mx.m"w"; SGNAFATTO0 | 802 =84
10823 | AAB | 5G NA (DFT5.0FDM 100% A8, S0NHZ, QPSK. 30 i) SGRATARI TD0 | 584 B
10824 | AAB m‘g‘wﬁtm'ﬁh'w"“mnw» SGNAFATTCO | Aae =05
10025 | AAB | 5G NA (DF T-4-OF DM 100% A, 500z, OPSK. 30 4z 5G NR FR® TRO 594 =98

70025 | AAB | _sa_nngnrrwm V0% 1, 60 NHz, QPSR 00 4 5GNA FAY TD0 | S84 =08

10827 | AAB | 'm ao QPSK. 30 k) BENAFAL TDO | 584 295

(70028 | ARG | 8GN ,1EKHI) SONR FRTFDD | 882 KE

(3009 | ARG | SGNA m'rr_m mm GPEK, T8 5GNA FAI FOD | 560 =00
10830 | ANG | 50 NA (DFT-A-OFDSE | RB. 15 Mz, GPSK, 16 k) SGNA FATFOO | 558 B

10831 | AAG | 56 NR urraosm'man QPSK, 16Kz SENAFRTFBO | aa1 a8
10602 | AN | 56 MR { 26 M, GPSK, 16k S0 NAFATFDD | B81 =45

0833 | AAC | _so"m"('brr' 5-OF DM, mlmn GPSK. 16 ) GG NA FATFOD | 541 =08

0834 | AKC | 56 TRE. 400, 35 H) 46 NA FATFDD | 551 395
1068 | AAD WW 56 WA PAT DO | 861 =85
10138 | AAC so“‘uncomaou"‘"m“"‘ﬁbmm»m SGNAFATFOD | 500 -4k
10337 | AAC | 5G NA (OFT4-OFDWL G0% A8, 10MHZ, GPSK_ 15 ki) 1 877 L)
10508 | ANG wﬁ&m’mm SGNA FAT FDD | 8.80 =65
1008 | ANC | 50 NR (DFT-5-OFDVA 50% R, 20 Wz, GPSK. 18 todz) SGNA FATFOD | 562 =04

084D | AAC | 5G NA {DF T-6.OF DML 60% A8, 05 Wiz, GPSK. 15 W i B3 05
0041 | AAG | 5 NA {DF T-a-OFDW G0% AB. 30 Wiz, GPSK. 16602) 50 NA FR1 FDD 583 =95
0042 | AND | S0 MR (DFT-4-OFDM 5% A, 80 Wiz, GPSK. 1 i) SG NA FATFOD | 565 =T

70943 | AAD | 50% BB, S0V, OPSK, BN G 595 wa
10044 | AAG | 50 NR {OF T-4-OF DM 100% 540, 8 Mz, GPSK, 16 1942 50.NA FAG FDD | 51 =85
109845 | AAC | 56 NA (DFT-6-OF DML 1009 18, 10MHz. GPSK, 15 5G NA FA1 FDO S.H5 =08
10046 | ANG | 56 MA |OF T-a-OF DM 100% RE, 15MHz, QPSK, 1504 BGNAFAI FOD | 583 )
10047 | AAC mmcﬁiam|mﬁ-aﬁ€mﬂw 50 NR FAY FDD an7 =86
Toads | ANG {DFT3-0FDM. 100% 1D, 25 NHz, QPSK. 15 Wiz SGNAFATFOD | 504 =08
0040 | AMG | 56 NA JDF T2 OF DM, 100% R, 30NHZ, OPSK. 15 W) G NA FAT FOO 87 “as
TOUE0 | AAG | 50 WA {DF T-a-OF D%, 100% i, 40MHz. QPSK. 15W3) 56 NA PG DD | 504 -as

0351 | AAD | 5G MR (OFT5-0F DM, 100% 78, 50 MHz. QPSK. 15 Wz] 5G NA FAY FOD | 5,02 =04
10952 | AAR | 34 NR 0L (CP.OFDW. TM 3.1, SMH2, 64-OAM. 15 h1) NAFATFDO | 8.25 e
T0063 | AAR | 50 AR OL (CO-GEDW, TH 9.1, 10 MHz, BA-OAM, 154541) 56 NA FATFOD | B.15 1558
10953 | AAA | S0 MR OL (CP-OFDM, TM 3,115 MHz, B4-GAM. 18 bz S0 NA FR1 FDD 23 =45
10568 NE OFDM, TM 3.1, 20 MH2, GA-G2AM, 15 1Hz) 5G WA FAT FOD | 642 =in
TOUS6 | AAA | 5 NI DL (CP-OPOM, TM 3.1, 5 MHz, 54-OAVE 30 150] SGNAFMIFDD | B4 Va8

10567 | AMA | 5G N OL (CP-GFDM, TI 3.1, 10 Mz, G4-0AM, 30 8HZ) 53 NA FATFDD | 0. 46

10868 | AAA mm’mgm“m'u. 15 Mz, SA-CIAM, 30RHz) G NA FR1 FOD (3 Y]

10050 | ARA | 50 N DL ICP-OFGM, TM 5.1, 20 Wi, 54008, 303HZ) SGNAPAYFDD | B3 95
10960 | AAG | 5G Nt DL (CP-OFDM, TM 3.1, 5 Mz, BA-0AM. 154 SGHRFATTOD | 8% 28
10801 | AAB wr&"ﬁ'{fﬁ'@ﬁ,‘fﬁu 102 S4-CIAM, 15RHY) HENRFRITDD | 038 180
10962 | AAB | 50 NS DL (0?3‘&.1”1‘.‘5“&.94‘0”4. 15RHZ) ssmﬁinno 940 198

10963 | AAB | 50 1A DL [GP-OFON, TM 3.1, 20 MWz, B4-GAM, 15 SONRFRI TOD | 842 5.8

10868 | AAC | GG NF DL (CP/OFDM, TM 3.1, 5 Wiz, 6AAM, 304HZ) SGNAFRI TDD | 029 156

70965 | AAB | 50 N DL (CP-OFDM, TM 3.1, 100z, 54 GAM, 39) SGNAFAITOD | 847 5.5
10866 | AGB | 50 NA OL (GP-GFOM, TM 3.1, 15 Mz, GA-GAM, 39k IONAFMITOD | sk 188
10067 | AAD mmmgm.m.mm SANAFATTOO | 042 [

10868 | AAB | 50 A DL [CPOFGM, TV 3.1, 100MHz, 64-OAM, 30KHz| 5G NA A1 945 198

”io'a'rz""'ﬂi‘“"“mm""‘: 1B, 20 W4, GPSK. 16 ) SGNAFRITDD | 1148 235
10073 | AAB | 5GNA 1 RE, 100 MHz, CPSK, 30kH1) &G NAFAT 10O 000 +5.8

1007 | AAB | 50 N (CP-OFDRA 1007% Rd), 100 Mz, 255-GAW, 303H3 SGNA PRI TOO | foz8 196
108 AAA | ULLA BOR WLLA o 45.6
10070 | AAA | ULLA HOA& ULLA 558 255
10860 | ARA | ULLA HORE (L) 1032 08

10861 | AAA | ULLA HORpE ULLA 38 395
10882 | AAA | ULLA HDRpS ULLA 343 185
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Juty 19, 2023
T UD [ Rev | G Name Group PAR (B} | UncE R =2
16883 | AAA | 50 NR DL [CPOF UM, T4 5.1, SOMHE. B4-GAM, 15Kz GNRFRTTOD | 931 T
10884 | ARA [5G NA DL (CP-OFDM, TV 3.1, S0MH2, B4-OAM, 16 kHz, SGNAFATTO0 | 942 165
1085 | AAR | 5G NR DL (0P-OFDM, TM 3.1, 40 MHz. 65-OAM, 30 kHz 50 PAY 10D | 954 06
10055 | AAA | 5 NA DL (CPOFDM T 3.1, 50 Mz, 66 OAM, 30143 SANAFAT TO0 | 250 108
10887 | AAA | SGNR DL Bzﬁmmm.wmu.uwaow 5G NR FR! TDD 599 =05
10888 | AAA | SGNF DL (CP-OFDM. TW 5.1, 70 MHz, BE-OWM, 30 9z) B NA FA? (0D | 948 05
0929 | AAA | G NA OL (GP-OFDM, TM 3,1, B0 MHz, 66-OAM. 30155 SGNAFAT TOD | 5.3 e
10350 | ARA | S0 NR DL (C2.OFDM, TH 3.1, 90 MHz, GA-OAM, 20 k<) “5GNA FART T0D 5,52 <05
11003 | AAA | SG NR DG (CP-OFDM, T 3.1, 30 MHz, 64-0MM. 15304z SGNAFRITDD | 0.4 =35
11004 | AAA | SG NF DL (CP-OFDM, TM 3.1, 30 Miz, B4-0AW, 90 W) 53 NA FR1 DD | 10.72 s
11005 [ AAA | SG 08 OL (GP-OFDA, TM 3.1 25 MHE, GA-GAM. 18 442) 5G NA FR1FOD | B0 85
T1006 | AAA | 50 N DL (CP-OF0M, TH 3.1, 30 MHZ, S4-0AM, 184z 56 1FDD | WS a5
V1G0T | ARA | 5G N OL (GP-OFOM, TH 5.1, A0 Wi, 540, 155H2) 53 WA P FDO (X3 L)
11008 | AAA mmﬁiﬁ'ﬁmmumm.cwmusm NA FR1 FOD 8.5 +36
11000 | ARG | 50 N DL (CP OFDM. TM 3.1, 25 WHE, 54-0AM, 303K %G NA FR1 FOD | 0,78 95
I080 | ARA | SGNR DL (CP-OFDM, TM 3.1, 50 M-z, 64-0AM, 30 Wh) 5G NA FAY FOD | B85 W6
11011 | AM [ SGNR DL (CP-OFDA, TM 3.1, A0 MHz, 540AM, 3004) 53 NAFATFOD | 895 e
T1012 | AAR | 56 NS OL (CP-OFDM, TM 3.7 50 Mz, 64 QAM. 3055z WAFARIFOD | 068 96
11013 | AAA | IEEE B0 1108 (320 MHz, MCS?, 9oc duty cych) WLAN 847 100
11014 | AAA | IEEE B 1 10w (320 Mbz. MCS2, 3300 duty cyoh| WLAN BAS [0
11015 | ARA ™| TEEE B0G.1 10w (320 MHz, MGS3, 35300 duty cyoie| WLAN A4 %8
1010 | AAA | IEEE B22.1 1he (320 MHz, MGSH, Wapc duty cyce) WLAN [EX] 180
T1017 | AAA | IEEE 802 1 108 (320 MHE, MCSS, S0 tuly cyrin| WLAN BA 180
1018 | AAA | TEEE 802. 110w (340 MHz, MGSE, S2pc cuty. cyc WLAN 840 Tan
11010 | AAA 1106 (320 MHz, WO57, #2p0 cuty oydo 829 456
11020 | AAA | IEEE 202.1 Tbe (320 Wiz, . ¥p% duty cycie WLAN 37 485
11021 | AAA | TEEE 802,11tw (320 Wiz, . 3350 duty tycle) WLAN 346 0.0
110822 | AAA eue.numom,nesmsouan;qu WLAN £38 +8.6
11023 | AAA mﬁl‘ﬁmﬁ.ﬁﬁ!.mmm WLAN 200 406
11024 | AR | TEEE 807,110 (320 Wz, W5 12. 8802 Duy cyem WLAN 843 0.6
008 | AAA | TEEE 802.110u (300 MFE, MGST3, 8p: ity cyce: a7 +8.6
11028 | AAA | IEEE BO2 1 be {320 Mz NSO, SO0 duty cych) WLAN &30 <98

£ Uncertainty is datermined using the max. deviation from linear respanse applying rectangular distribution and is expeessed

for the square of the field value,
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Appendix G. — Dipole Calibration Data
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Report No. HCT-SR-2402-FCO01

Schwelzerischer Kalibrierdienst

Service sulsse d'étalonnage

Servizio svizzero di tarsturs
S Swiss Calibration Service

Accreditation No.: SCS 0108

Client HCT 3 Certificate No. CLA150-4014_Aug23
Coject CLA150 - SN: 4014
Calarstion procedursds) QA m*,s.wo

Calibration Procedure for SAR Validation Sources below 700 MHz
Catbrason cata August 22, 2023
This caktention d ants the billy to dards, which meadze the physical units of (St}

]Ml b = have besn cond

|

Cafibration Equipmant used (MATE critical for calibration)

The measuramants and the uncertalnties with confidence probabilty am given of the following peges and are part of the caiticats.

In the closed lnborasary facilty: anvironment 1emperstune (22 = 31°C and humdity < 70%

Prirrary Standards D¢ Cal Date (Certificata Na.) Schecued Cath

Powar mates NAP2 SN 14778 30-Mar-23 {No. 217-03804X13805) Mar-24

Power sensor NRP-Z51 SN 103244 30-Mar-23 |Na. 217.03804) Mar-24

Pawer sensor NRE-Z391 SN 103245 30-Mar-23 (Na, 217-0380S) Mar-24

Aoference 20 08 Attenuator SN: CC2a852 (20x) 30-Mar-23 (No. 217-03808) Mar-24

Type-N mismatch combination SN 310662 /06327  20-Mar-23 (No. 217-03310) Mar24

Aeferonce Probe EX30VA SN: 317 05-Jan-23 (No. EX3-3877_Jarcd) Jar-24

DAES SN 65 27-J8r-23 (No. DAEZ-654 _lan23) Jan-24

Secondury Standards DA Chack Dase (0 house) Scheduled Check

Fower meter NRP2 SN 107150 08-Nov-21 (in house check Doc-22) In houge chede Doc-24

Powar sanaoe NAP-Z91 SN 100822 15-Dec-0@ (In housa check Dac-22) In house chask Dec-24

Fowsr sansor NRP-261 SN 100418 01-Jan-04 (in howss chece Dec-22) In house check: Dec-24
i RF ganecator HP BE480 SH: USI642001700  04-Aug-99 (iIn houss check Jun-22) In house check. Jun-24
| Network Arsdyzer Agilent EBIS8A | SN USL1060477 J1-Mar-14 (in house chack Oct-22) In house check: Oct-24

N\
Namg Fanction |
Calinrated by Claudo Lautiee Latoeatory Techrician
Appraved by Svean Kidbe Trohrical Mansgst

&G

Baued: August 23, 2023
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d SN ""‘"e.‘ Schwaizerischer Kalibrierienst
Schmid & Partner % 44 2 Service suisse d'étalonnage
Engmeerang AG T Servizio svizzero di taraturs
Zepghausstrasse 43, 5004 Zurich, Switzeriand ‘q,”'d//I\\‘“\_@c \” “,l S gwiss Calibration Sarvice
Avcredited by the Seiss Accredatin Servios (SAS) Accreditation No.: SCS 0108

The Swiss Accreditation Service is one of the signatorias to the EA
Multiatersl Agreement lor the recognition of calibration certificates

Glossary:

TSL tissue simulating liquid

ConvF sensitivity in TSL / NORM x.y,z
N/A not applicable or not measured

Calibration is Performed According to the Following Standards:
a) |EC/IEEE 62209-1528, "Measurement Procedure For The Assessment Of Specific

Absorption Rate Of Human Exposure To Radio Frequency Fields From Hand-Held And
Body-Wom Wireless Communication Devices - Part 1528: Human Models, Instrumentation
And Procedures (Frequency Range of 4 MHz to 10 GHz)", October 2020.

b) KDB 865664, “SAR Measurement Requirements for 100 MHz to 6 GHz"

Additional Documentation:
c) DASY System Handbook

Methods Applied and Interpretation of Parameters:

Measurement Conditions: Further details are available from the Validation Report at the end
of the certificate, All figures stated in the certificate are valid at the frequency indicated.
Antenna Parameters with TSL: The source is mounted in a touch configuration below the
center marking of the flat phantom.

Return Loss: This parameter is measured with the source positioned under the liquid filied
phantom (as described in the measurement condition clause). The Return Loss ensures low
reflected power. No uncertainty required.

SAR measured: SAR measured at the stated antenna input power.

SAR normalized: SAR as measured, normalized to an input power of 1 W at the antenna
connector,

SAR for nominal TSL parameters: The measured TSL parameters are used to calculate the
nominal SAR result.

The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multipiied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 95%.
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Measurement Conditions
DASY system configuration, as far as not given on page 1.
DASY Version DASYS V52104
Extrapolation Advanced Extrapolation
Phantom ELI4 Fist Phantom Shall thickness: 2 + 0.2 mm
EUT Positioning Touch Position
Zoom Scan Resolution dx, dy=4.0mm, d2 = 1. 4 mm Graded Ratio = 1.4 (Z direction)
Frequency 150 MHz = 1 MHz
Head TSL parameters
The following parameters and calculations were applied.
Temperature Permittivity Conductivity
Nominal Head TSL parameters 220°C 523 0,76 mhoim
Measured Head TSL parameters {(220+02)C 504 6% 0.76 mho/m + 6 %
Head TSL temperature change during test <05°C - —
SAR result with Head TSL
SAR averaged over 1 em?® (1 g) of Head TSL Conditicn
SAR measured 1 W input power 3,70 Wikg
SAR for nominal Head TSL parameters normalized 1o 1W 3.67 Wikg = 18.4 % (k=2)
SAR averaged over 10 cm’ (10 g) of Head TSL condition
SAR measured 1 W input power 2.48 Why
SAR for nominal Head TSL parameters normalized to 1W 2.46 W/kg + 18,0 % (k=2)
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Appendix (Additional assessments outside the scope of SCS 0108)

Antenna Parameters with Head TSL

Report No. HCT-SR-2402-FCO001

Impedance, transformed 10 feed pont A T70+26 10
Return Loss -27.2dB
Additional EUT Data
| Manutactured by | SPEAG
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DASYS5 Validation Report for Head TSL

Date: 22.08.2023
l'est Laboratory: SPEAG, Zurich, Switzerland
DUT: CLAIS0; Type: CLA1S0; Serial: CLATS0 - SN: 4014

Communication System: UID 0 - CW; Frequency: 150 MHz

Medium parameters used: { = 150 MHz; o = 0.76 S/m; & = 50.4; p = 1000 kg/m’
Phiantom section: Flat Section

Measurement Standard: DASYS (IEEE/IEC/ANSI C63.19-2011)

DASYS2 Configuration:
«  Probe: EX3DV4 - SN3877; ConvF(12.51, 12,51, 12.51) @ 150 MHz; Cahibrated: (06.01,2023
o Sensor-Surface: |.4mm (Mechameal Surface Detection)
« Electronics: DAE4 Sn654; Calibrated; 27.01.2023
« Phantom: ELI v6.0; Type: QDOVAOO3AA; Senal: TP:2034

« DASYS5252.10.4(1535); SEMCAD X 14.6.14(7501)

CLA Calibration for HSL-LF Tissue/CLA150, touch configuration, Pin=1W/Zoom Scan,
dist=1.4mm (8x10x8)/Cube 0: Mcasurement grid: dx=4mm, dy=4mm, dz=1.4mm

Reterence Value = 82,89 V/m, Power Drift = -0.09 dB

Peak SAR (extrapolated) = 6.94 Wikg

SAR(] g} = 3.7 W/kg; SAR(10 g) = 2.48 W/kg

Smallest distance from peaks to all points 3 dB below: Larger than measurement gnd (> 14 mm)

Ratio of SAR at M2 1o SAR st M| = 80.5%

Maximum value of SAR {measured) = 5.18 W/kg

d8
0

-2.82
-5.65 °
-8.47

-11.30

-14.12

0dB =5.18 Wikg = 7.14 dBW/kg
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Impedance Measurement Plot for Head TSL
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